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 Tasigna 150mg and 200mg, capsules   הנדון:
  מ"ג, קפסולות 200 -מ"ג ו 150טסיגנה           

 
 
 :ותהבא ותבישראל להתווי מיםשבנדון רשו יםהתכשיר

 
Tasigna 150mg and 200mg are indicated for the treatment of adult patients with newly 
diagnosed Philadelphia chromosome positive chronic myeloid leukaemia (CML) in the 
chronic phase. 
 
Tasigna 200mg only is indicated also for the treatment of Philadelphia chromosome positive chronic 
myeloid leukaemia (Ph+CML) in chronic phase or accelerated phase in patients resistant to or 
experiencing significant toxicity during treatment with imatinib. 

 
 Nilotinib (as hydrochloride monohydrate)  המרכיב הפעיל:
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 עלון לרופא
 
The format of this leaflet was determined by the Ministry of Health and its content was checked 

.September 2018September 2016 and approved by it in  
 
 
1. NAME OF THE MEDICINAL PRODUCT 
 
 
Tasigna 150mg capsules 
Tasigna 200 mg capsules 
 
 
2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
Tasigna 150mg capsules 
 
One hard capsule contains 150 mg nilotinib (as hydrochloride monohydrate). 
 
Excipient(s) with known effect 
One hard capsule contains 117.08 mg lactose (as monohydrate). 
 
 
Tasigna 200mg capsules 
 
One capsule contains 200 mg nilotinib (as hydrochloride monohydrate). 
 
Excipient(s) with known effect 
One capsule contains 156.11 mg lactose (as monohydrate). 
 
For the full list of excipients, see section 6.1. 
 
 
3. PHARMACEUTICAL FORM 
 
Capsule 
 
Tasigna 150mg capsules 
 
White to yellowish powder in red opaque hard gelatin capsules, size 1 with black axial imprint 
“NVR/BCR”. 
 
Tasigna 200mg capsules 
 
White to yellowish powder in light yellow opaque hard gelatin capsules, size 0 with red axial imprint 
“NVR/TKI”. 
 
 



                                                                                                                   

4. CLINICAL PARTICULARS 
 
4.1 Therapeutic indications 
 
Tasigna 150mg and 200mg  are indicated for the treatment of adult patients with newly diagnosed 
Philadelphia chromosome positive chronic myeloid leukaemia (CML) in the chronic phase. 
 
Tasigna 200mg only is indicated also for the treatment of Philadelphia chromosome positive chronic 
myeloid leukaemia (Ph+CML) in chronic phase or accelerated phase in patients resistant to or 
experiencing significant toxicity during treatment with imatinib.  

 
4.2 Posology and method of administration 
 
Therapy should be initiated by a physician experienced in the diagnosis and the treatment of patients 
with CML. 
 
Posology 
Treatment should be continued as long as clinical benefit is observed or until unacceptable toxicity 
occurs. 
 
If a dose is missed the patient should not take an additional dose, but take the usual prescribed next 
dose. 
 
Posology for Philadelphia chromosome positive CML adult patients 
The recommended dose of Tasigna is: 
- 300 mg twice daily in newly diagnosed patients with CML in the chronic phase, 
- 400 mg twice daily in patients with chronic or accelerated phase CML with resistance or 

intolerance to prior therapy with imatinib. 
Treatment should be continued as long as the patient continues to benefit. 
 
For a dose of 300 mg twice daily, 150 mg capsules are available. For a dose of 400 mg once daily (see 
dose adjustments below), 200 mg capsules are available. 
 
If a dose is missed the patient should not take an additional dose, but take the usual prescribed next 
dose. 
 
Philadelphia chromosome positive CML patients in chronic phase who have been treated with  
nilotinib as first-line therapy and who achieved a sustained deep molecular response (MR4.5) 
Discontinuation of treatment may be considered in eligible Philadelphia chromosome positive (Ph+) 
CML patients in chronic phase who have been treated with nilotinib at 300 mg twice daily for a 
minimum of 3 years if a deep molecular response is sustained for a minimum of one year immediately 
prior to discontinuation of therapy. Discontinuation of nilotinib therapy should be initiated by a 
physician experienced in the treatment of patients with CML (see sections 4.4 and 5.1). 
 
Eligible patients who discontinue nilotinib therapy must have their BCR-ABL transcript levels and 
complete blood count with differential monitored monthly for one year, then every 6 weeks for the 
second year, and every 12 weeks thereafter. Monitoring of BCR-ABL transcript levels must be 
performed with a quantitative diagnostic test validated to measure molecular response levels on the 
International Scale (IS) with a sensitivity of at least MR4.5 (BCR-ABL/ABL ≤0.0032% IS). 
 
For patients who lose MR4 (MR4=BCR-ABL/ABL ≤0.01%IS) but not MMR (MMR=BCR-ABL/ABL 
≤0.1%IS) during the treatment-free phase, BCR-ABL transcript levels should be monitored every 
2 weeks until BCR-ABL levels return to a range between MR4 and MR4.5. Patients who maintain 
BCR-ABL levels between MMR and MR4 for a minimum of 4 consecutive measurements can return to 
the original monitoring schedule. 
 



                                                                                                                   

Patients who lose MMR must re-initiate treatment within 4 weeks of when loss of remission is known 
to have occurred. Nilotinib therapy should be re-initiated at 300 mg twice daily or at a reduced dose 
level of 400 mg once daily if the patient had a dose reduction prior to discontinuation of therapy. 
Patients who re-initiate nilotinib therapy should have their BCR-ABL transcript levels monitored 
monthly until MMR is re-established and every 12 weeks thereafter (see section 4.4). 
 
Philadelphia chromosome positive CML patients in chronic phase who have achieved a sustained 
deep molecular response (MR 4.5) on nilotinib following prior imatinib therapy 
Discontinuation of treatment may be considered in eligible Philadelphia chromosome positive (Ph+) 
CML patients in chronic phase who have been treated with nilotinib for a minimum of 3 years if a deep 
molecular response is sustained for a minimum of one year immediately prior to discontinuation of 
therapy. Discontinuation of nilotinib therapy should be initiated by a physician experienced in the 
treatment of patients with CML (see sections 4.4 and 5.1). 
 
Eligible patients who discontinue nilotinib therapy must have their BCR-ABL transcript levels and 
complete blood count with differential monitored monthly for one year, then every 6 weeks for the 
second year, and every 12 weeks thereafter. Monitoring of BCR-ABL transcript levels must be 
performed with a quantitative diagnostic test validated to measure molecular response levels on the 
International Scale (IS) with a sensitivity of at least MR4.5 (BCR-ABL/ABL ≤0.0032% IS). 
 
Patients with confirmed loss of MR4 (MR4= BCR-ABL/ABL ≤0.01%IS) during the treatment-free 
phase (two consecutive measures separated by at least 4 weeks showing loss of MR4) or loss of major 
molecular response (MMR=BCR-ABL/ABL ≤0.1%IS) must re-initiate treatment within 4 weeks of 
when loss of remission is known to have occurred. Nilotinib therapy should be re-initiated at either 
300 mg or 400 mg twice daily. Patients who re-initiate nilotinib therapy should have their BCR-ABL 
transcript levels monitored monthly until previous major molecular response or MR4 level is re-
established and every 12 weeks thereafter (see section 4.4). 
 
 
Dose adjustments or modifications 
Tasigna may need to be temporarily withheld and/or dose reduced for haematological toxicities 
(neutropenia, thrombocytopenia) that are not related to the underlying leukaemia (see Table 1). 
 
Table 1 Dose adjustments for neutropenia and thrombocytopenia 
 
Adult patients with 
Newly diagnosed 
chronic phase CML 
at 300 mg twice 
daily 
and  
imatinib-resistant or 
intolerant CML in 
chronic phase at 
400 mg twice daily 

ANC* <1.0 x 109/l and/or platelet 
counts <50 x 109/l 

1. Treatment with nilotinibTasigna must be 
interrupted and blood count monitored. 

2. Treatment must be resumed within 2 weeks 
at prior dose if ANC >1.0 x 109/l and/or 
platelets >50 x 109/l. 

3. If blood counts remain low, a dose reduction 
to 400 mg once daily may be required. 

Adult patients with 
Imatinib-resistant or 
intolerant CML in 
accelerated phase at 
400 mg twice daily 

ANC* <0.5 x 109/l and/or platelet 
counts <10 x 109/l 

•1. Treatment with nilotinibTasigna must be 
interrupted and blood count monitored. 

•2. Treatment must be resumed within 2 weeks at 
prior dose if ANC >1.0 x 109/l and/or 
platelets >20 x 109/l. 

•3. If blood counts remain low, a dose reduction 
to 400 mg once daily may be required. 

*ANC = absolute neutrophil count 
 
If clinically significant moderate or severe non-haematological toxicity develops, dosing should be 



                                                                                                                   

interrupted, and patients should be monitored and treated accordingly. If the prior dose was 300 mg 
twice daily in adult newly diagnosed patients with CML in the chronic phase, or 400 mg twice daily in 
adult patients with imatinib-resistant or intolerant CML in chronic or accelerated phase, dosing and 
may be resumed at 400 mg once daily in adult patients once the toxicity has resolved. If the prior dose 
was 400 mg once daily in adult patients, treatment should be discontinued.  If clinically appropriate, re-
escalation of the dose to the starting dose of 300 mg twice daily in adult newly diagnosed patients with 
CML in the chronic phase or to 400 mg twice daily in adult patients with imatinib-resistant or intolerant 
CML in chronic phase andor accelerated phase should be considered. 
 
Elevated serum lipase: For Grade 3-4 serum lipase elevations, doses in adult patients should be reduced 
to 400 mg once daily or interrupted. Serum lipase levels should be tested monthly or as clinically 
indicated (see section 4.4). 
 
Elevated bilirubin and hepatic transaminases: For Grade 3-4 bilirubin and hepatic transaminase 
elevations in adult patients, doses should be reduced to 400 mg once daily or interrupted. Bilirubin and 
hepatic transaminases levels should be tested monthly or as clinically indicated. 
 
Special populations 
 
Elderly 
Approximately 12% of subjects in the Phase III study in patients with newly diagnosed CML in chronic 
phase and approximately 30% of subjects in the Phase II study in patients with imatinib-resistant or 
intolerant CML in chronic phase and accelerated phase were 65 years of age or over. No major 
differences were observed for safety and efficacy in patients ≥65 years of age as compared to adults 
aged 18 to 65 years. 
 
Renal impairment 
Clinical studies have not been performed in patients with impaired renal function. 
Since nilotinib and its metabolites are not renally excreted, a decrease in total body clearance is not 
anticipated in patients with renal impairment. 
 
Hepatic impairment 
Hepatic impairment has a modest effect on the pharmacokinetics of nilotinib. Dose adjustment is not 
considered necessary in patients with hepatic impairment. However, patients with hepatic impairment 
should be treated with caution (see section 4.4).  
 
Cardiac disorders 
In clinical studies, patients with uncontrolled or significant cardiac disease (e.g. recent myocardial 
infarction, congestive heart failure, unstable angina or clinically significant bradycardia) were 
excluded. Caution should be exercised in patients with relevant cardiac disorders (see section 4.4). 
 
Increases in total serum cholesterol levels have been reported with nilotinibTasigna therapy (see section 
4.4). Lipid profiles should be determined prior to initiating nilotinibTasigna therapy, assessed at 
month 3 and 6 after initiating therapy and at least yearly during chronic therapy. 
 
Increases in blood glucose levels have been reported with nilotinib Tasigna therapy (see section 4.4). 
Blood glucose levels should be assessed prior to initiating nilotinibTasigna therapy and monitored 
during treatment. 
 
Paediatric population 
The safety and efficacy of Tasigna in children from birth to less than 18 years have not yet been 
established. Therefore, its use in paediatric patients is not recommended due to a lack of data on safety 
and efficacy. 
 



                                                                                                                   

Method of administration 
 
Tasigna should be taken twice daily approximately 12 hours apart and must not be taken with food. The 
capsules should be swallowed whole with water. No food should be consumed for 2 hours before the 
dose is taken and no food should be consumed for at least one hour after the dose is taken. 
 
For patients who are unable to swallow capsules, the content of each capsule may be dispersed in one 
teaspoon of apple sauce (puréed apple) and should be taken immediately. Not more than one teaspoon 
of apple sauce and no food other than apple sauce must be used (see sections 4.4 and 5.2). 
 
4.3 Contraindications 
 
Hypersensitivity to the active substance or to any of the excipients listed in section 6.1. 
 
4.4 Special warnings and precautions for use 
 
Myelosuppression 
 
Treatment with nilotinibTasigna is associated with (National Cancer Institute Common Toxicity 
Criteria grade 3-4) thrombocytopenia, neutropenia and anaemia. Occurrence is more frequent in 
patients with imatinib-resistant or intolerant CML, in particular in patients with accelerated-phase 
CML. Complete blood counts should be performed every two weeks for the first 2 months and then 
monthly thereafter, or as clinically indicated. Myelosuppression was generally reversible and usually 
managed by withholding Tasigna temporarily or dose reduction (see section 4.2). 
 
QT prolongation 
 
NilotinibTasigna has been shown to prolong cardiac ventricular repolarisation as measured by the QT 
interval on the surface ECG in a concentration-dependent manner in adult. 
 
In the Phase III study in patients with newly diagnosed CML in chronic phase receiving 300 mg 
nilotinib twice daily, the change from baseline in mean time-averaged QTcF interval at steady state was 
6 msec. No patient had a QTcF >480 msec. No episodes of torsade de pointes were observed. 
 
In the Phase II study in imatinib-resistant and intolerant CML patients in chronic and accelerated phase 
receiving 400 mg nilotinib twice daily, the change from baseline in mean time-averaged QTcF interval 
at steady state was 5 and 8 msec, respectively. QTcF of >500 msec was observed in <1% of these 
patients. No episodes of torsade de pointes were observed in clinical studies. 
 
In a healthy volunteer study with exposures that were comparable to the exposures observed in patients, 
the time-averaged mean placebo-subtracted QTcF change from baseline was 7 msec (CI ± 4 msec). No 
subject had a QTcF >450 msec. Additionally, no clinically relevant arrhythmias were observed during 
the conduct of the trial. In particular, no episodes of torsade de pointes (transient or sustained) were 
observed. 
 
Significant prolongation of the QT interval may occur when nilotinib is inappropriately taken with 
strong CYP3A4 inhibitors and/or medicinal products with a known potential to prolong QT, and/or 
food (see section 4.5). The presence of hypokalaemia and hypomagnesaemia may further enhance this 
effect. Prolongation of the QT interval may expose patients to the risk of fatal outcome. 
 



                                                                                                                   

Tasigna should be used with caution in patients who have or who are at significant risk of developing 
prolongation of QTc, such as those: 

•- with congenital long QT prolongation 
•- with uncontrolled or significant cardiac disease including recent myocardial infarction, 

congestive heart failure, unstable angina or clinically significant bradycardia. 
- taking anti-arrhythmic medicinal products or other substances that lead to QT prolongation. 
 
Concomitant use with strong CYP3A4 inhibitors and/or medicinal products with a known potential to 
prolong QT should be avoided. 

Close monitoring for an effect on the QTc interval is advisable and a baseline ECG is recommended 
prior to initiating therapy with nilotinibTASIGNA therapy and should be repeated after 7 days and as 
as clinically indicated. Hypokalemia or hypomagnesemia must be corrected prior to TASIGNA 
administration and potassium and magnesium blood levels should be monitored periodically during 
therapy, particularly in patients at risk for these electrolyte abnormalities.  
 
Sudden death 
 
Uncommon cases (0.1 to 1%) of sudden deaths have been reported in patients with imatinib-resistant or 
intolerant CML in chronic phase or accelerated phase with a past medical history of cardiac disease or 
significant cardiac risk factors. Co-morbidities in addition to the underlying malignancy were also 
frequently present as were concomitant medicinal products. Ventricular repolarisation abnormalities 
may have been contributory factors. No cases of sudden death were reported in the Phase III study in 
newly diagnosed patients with CML in chronic phase. 
 
Fluid retention and oedema 
 
Severe forms of fluid retention such as pleural effusion, pulmonary oedema, and pericardial effusion 
were uncommonly (0.1 to 1%) observed in a Phase III study of newly diagnosed CML patients. Similar 
events were observed in post-marketing reports. Unexpected, rapid weight gain should be carefully 
investigated. If signs of severe fluid retention appear during treatment with nilotinib, the aetiology 
should be evaluated and patients treated accordingly (see section 4.2 for instructions on managing non-
haematological toxicities). 
 
Hepatitis B reactivation  

Reactivation of hepatitis B in patients who are chronic carriers of this virus has occurred after these 
patients received BCR-ABL tyrosine kinase inhibitors. Some cases resulted in acute hepatic failure or 
fulminant hepatitis leading to liver transplantation or a fatal outcome.  

Patients should be tested for HBV infection before initiating treatment with Tasigna. Experts in liver 
disease and in the treatment of hepatitis B should be consulted before treatment is initiated in patients 
with positive hepatitis B serology (including those with active disease) and for patients who test 
positive for HBV infection during treatment. Carriers of HBV who require treatment with Tasigna 
should be closely monitored for signs and symptoms of active HBV infection throughout therapy and 
for several months following termination of therapy (see section 4.8). 
 
Cardiovascular events 
 
Cardiovascular events were reported in a randomised Phase III study in newly diagnosed CML patients 
and observed in post-marketing reports. In this clinical study with a median on-therapy time of 
60.5 months, Grade 3-4 cardiovascular events included peripheral arterial occlusive disease (1.4% and 
1.1% at 300 mg and 400 mg nilotinib twice daily, respectively), ischaemic heart disease (2.2% and 
6.1% at 300 mg and 400 mg nilotinib twice daily, respectively) and ischaemic cerebrovascular events 
(1.1% and 2.2% at 300 mg and 400 mg nilotinib twice daily, respectively). Patients should be advised 
to seek immediate medical attention if they experience acute signs or symptoms of cardiovascular 
events. The cardiovascular status of patients should be evaluated and cardiovascular risk factors 



                                                                                                                   

monitored and actively managed during nilotinibTasigna therapy according to standard guidelines. 
Appropriate therapy should be prescribed to manage cardiovascular risk factors (see section 4.2 for 
instructions on managing non-haematological toxicities). 
 
Hepatitis B reactivation  

Reactivation of hepatitis B in patients who are chronic carriers of this virus has occurred after these 
patients received BCR-ABL tyrosine kinase inhibitors. Some cases resulted in acute hepatic failure or 
fulminant hepatitis leading to liver transplantation or a fatal outcome.  

Patients should be tested for HBV infection before initiating treatment with nilotinibTasigna. Experts 
in liver disease and in the treatment of hepatitis B should be consulted before treatment is initiated in 
patients with positive hepatitis B serology (including those with active disease) and for patients who 
test positive for HBV infection during treatment. Carriers of HBV who require treatment with 
nilotinibTasigna should be closely monitored for signs and symptoms of active HBV infection 
throughout therapy and for several months following termination of therapy (see section 4.8). 
 
 
Special monitoring of Ph+ CML patients in chronic phase who have achieved a sustained deep 
molecular response 
 
Eligibility for discontinuation of treatment 
Eligible patients who are confirmed to express the typical BCR-ABL transcripts, e13a2/b2a2 or 
e14a2/b3a2, can be considered for treatment discontinuation. Patients must have typical BCR-ABL 
transcripts to allow quantitation of BCR-ABL, evaluation of the depth of molecular response, and 
determination of a possible loss of molecular remission after discontinuation of treatment with 
nilotinib. 
 
Monitoring of patients who have discontinued therapy 
Frequent monitoring of BCR-ABL transcript levels in patients eligible for treatment discontinuation 
must be performed with a quantitative diagnostic test validated to measure molecular response levels 
with a sensitivity of at least MR4.5 (BCR-ABL/ABL ≤0.0032% IS). BCR-ABL transcript levels must 
be assessed prior to and during treatment discontinuation (see sections 4.2 and 5.1). 
 
Loss of major molecular response (MMR=BCR-ABL/ABL ≤0.1%IS) or confirmed loss of MR4 (two 
consecutive measures separated by at least 4 weeks showing loss of MR4 (MR4=BCR-ABL/ABL 
≤0.01%IS)) will trigger treatment re-initiation within 4 weeks of when loss of remission is known to 
have occurred. Molecular relapse can occur during the treatment-free phase, and long-term outcome 
data are not yet available. It is therefore crucial to perform frequent monitoring of BCR-ABL transcript 
levels and complete blood count with differential in order to detect possible loss of remission (see 
section 4.2). For patients who fail to achieve MMR after three months of treatment re-initiation, BCR-
ABL kinase domain mutation testing should be performed 
 
Laboratory tests and monitoring 
 
Blood lipids 
In a Phase III study in newly diagnosed CML patients, 1.1% of the patients treated with 400 mg 
nilotinib twice daily showed a Grade 3-4 elevation in total cholesterol; no Grade 3-4 elevations were 
however observed in the 300 mg twice daily dose group (see section 4.8). It is recommended that the 
lipid profiles be determined before initiating treatment with nilotinibTasigna, assessed at month 3 and 6 
after initiating therapy and at least yearly during chronic therapy (see section 4.2). If a HMG-CoA 
reductase inhibitor (a lipid-lowering agent) is required, please refer to section 4.5 before initiating 
treatment since certain HMG-CoA reductase inhibitors are also metabolised by the CYP3A4 pathway. 
 
Blood glucose 
In a Phase III study in newly diagnosed CML patients, 6.9% and 7.2% of the patients treated with 



                                                                                                                   

400 mg nilotinib and 300 mg nilotinib twice daily, respectively, showed a Grade 3-4 elevation in blood 
glucose. It is recommended that the glucose levels be assessed before initiating treatment with Tasigna 
and monitored during treatment, as clinically indicated (see section 4.2). If test results warrant therapy, 
physicians should follow their local standards of practice and treatment guidelines. 
 
Interactions with other medicinal products 
 
The administration of Tasigna with agents that are strong CYP3A4 inhibitors (including, but not 
limited to, ketoconazole, itraconazole, voriconazole, clarithromycin, telithromycin, ritonavir) should be 
avoided. Should treatment with any of these agents be required, it is recommended that nilotinib 
therapy with Tasigna be interrupted if possible (see section 4.5). If transient interruption of treatment is 
not possible, close monitoring of the individual for prolongation of the QT interval is indicated (see 
sections 4.2, 4.5 and 5.2). 
 
Concomitant use of nilotinibTasigna with medicinal products that are potent inducers of CYP3A4 (e.g. 
phenytoin, rifampicin, carbamazepine, phenobarbital and St. John’s Wort) is likely to reduce exposure 
to nilotinib to a clinically relevant extent. Therefore, in patients receiving nilotinibTasigna, co-
administration of alternative therapeutic agents with less potential for CYP3A4 induction should be 
selected (see section 4.5). 
 
Food effect 
 
The bioavailability of nilotinib is increased by food. Tasigna must not be taken in conjunction with 
food (see sections 4.2 and 4.5) and should be taken 2 hours after a meal. No food should be consumed 
for at least one hour after the dose is taken. Grapefruit juice and other foods that are known to inhibit 
CYP3A4 should be avoided. For patients who are unable to swallow capsules, the content of each 
capsule may be dispersed in one teaspoon of apple sauce and should be taken immediately. Not more 
than one teaspoon of apple sauce and no food other than apple sauce must be used (see section 5.2). 
 
Hepatic impairment 
 
Hepatic impairment has a modest effect on the pharmacokinetics of nilotinib. Single dose 
administration of 200 mg of nilotinib resulted in increases in AUC of 35%, 35% and 19% in subjects 
with mild, moderate and severe hepatic impairment, respectively, compared to a control group of 
subjects with normal hepatic function. The predicted steady-state Cmax of nilotinib showed an increase 
of 29%, 18% and 22%, respectively. Clinical studies have excluded patients with alanine transaminase 
(ALT) and/or aspartate transaminase (AST) >2.5 (or >5, if related to disease) times the upper limit of 
the normal range and/or total bilirubin >1.5 times the upper limit of the normal range. Metabolism of 
nilotinib is mainly hepatic. Patients with hepatic impairment might therefore have increased exposure to 
nilotinib and should be treated with caution (see section 4.2). 
 
Serum lipase 
 
Elevation in serum lipase has been observed. Caution is recommended in patients with previous history 
of pancreatitis. In case lipase elevations are accompanied by abdominal symptoms, nilotinib 
therapyTasigna should be interrupted and appropriate diagnostic measures considered to exclude 
pancreatitis. 
 
Total gastrectomy 
 
The bioavailability of nilotinib might be reduced in patients with total gastrectomy (see section 5.2). 
More frequent follow-up of these patients should be considered. 
 



                                                                                                                   

Tumour lysis syndrome 
 
Due to possible occurrence of tumour lysis syndrome (TLS) correction of clinically significant 
dehydration and treatment of high uric acid levels are recommended prior to initiating nilotinib therapy 
with Tasigna (see section 4.8). 
 
Lactose 
 
Tasigna capsules contain lactose. Patients with rare hereditary problems of galactose intolerance, the 
Lapp lactase deficiency or glucose-galactose malabsorption should not take this medicinal product. 
 
4.5 Interaction with other medicinal products and other forms of interaction 
 
Tasigna may be given in combination with haematopoietic growth factors such as erythropoietin or 
granulocyte colony-stimulating factor (G-CSF) if clinically indicated. It may be given with hydroxyurea 
or anagrelide if clinically indicated. 
 
Nilotinib is mainly metabolised in the liver and is also a substrate for the multi-drug efflux pump, 
P-glycoprotein (P-gp). Therefore, absorption and subsequent elimination of systemically absorbed 
nilotinib may be influenced by substances that affect CYP3A4 and/or P-gp. 
 
Substances that may increase nilotinib serum concentrations 
 
Concomitant administration of nilotinib with imatinib (a substrate and moderator of P-gp and 
CYP3A4), had a slight inhibitory effect on CYP3A4 and/or P-gp. The AUC of imatinib was increased 
by 18% to 39%, and the AUC of nilotinib was increased by 18% to 40%. These changes are unlikely to 
be clinically important. 
 
The exposure to nilotinib in healthy subjects was increased 3-fold when co-administered with the 
strong CYP3A4 inhibitor ketoconazole. Concomitant treatment with strong CYP3A4 inhibitors, 
including ketoconazole, itraconazole, voriconazole, ritonavir, clarithromycin, and telithromycin, should 
therefore be avoided (see section 4.4). Increased exposure to nilotinib might also be expected with 
moderate CYP3A4 inhibitors. Alternative concomitant medicinal products with no or minimal 
CYP3A4 inhibition should be considered. 
 
Substances that may decrease nilotinib serum concentrations 
 
Rifampicin, a potent CYP3A4 inducer, decreases nilotinib Cmax by 64% and reduces nilotinib AUC by 
80%. Rifampicin and nilotinib should not be used concomitantly. 
 
The concomitant administration of other medicinal products that induce CYP3A4 (e.g. phenytoin, 
carbamazepine, phenobarbital and St. John’s Wort) is likewise likely to reduce exposure to nilotinib to 
a clinically relevant extent. In patients for whom CYP3A4 inducers are indicated, alternative agents 
with less enzyme induction potential should be selected. 
 
Nilotinib has pH dependent solubility, with lower solubility at higher pH. In healthy subjects receiving 
esomeprazole at 40 mg once daily for 5 days, gastric pH was markedly increased, but nilotinib 
absorption was only decreased modestly (27% decrease in Cmax and 34% decrease in AUC0-∞). 
Nilotinib may be used concurrently with esomeprazole or other proton pump inhibitors as needed. 
 
In a healthy subjects study, no significant change in nilotinib pharmacokinetics was observed when a 
single 400 mg dose of nilotinibTasigna was administered 10 hours after and 2 hours before famotidine. 
Therefore, when the concurrent use of a H2 blocker is necessary, it may be administered approximately 
10 hours before and approximately 2 hours after the dose of Tasigna. 
 
In the same study as above, administration of an antacid (aluminium hydroxide/magnesium 



                                                                                                                   

hydroxide/simethicone) 2 hours before or after a single 400 mg dose of nilotinibTasigna also did not 
alter nilotinib pharmacokinetics. Therefore, if necessary, an antacid may be administered 
approximately 2 hours before or approximately 2 hours after the dose of Tasigna. 
 
Substances that may have their systemic concentration altered by nilotinib 
 
In vitro, nilotinib is a relatively strong inhibitor of CYP3A4, CYP2C8, CYP2C9, CYP2D6 and 
UGT1A1, with Ki value being lowest for CYP2C9 (Ki=0.13 microM). 
 
A single-dose drug-drug interaction study in healthy volunteers with 25 mg warfarin, a sensitive 
CYP2C9 substrate, and 800 mg nilotinib did not result in any changes in warfarin pharmacokinetic 
parameters or warfarin pharmacodynamics measured as prothrombin time (PT) and international 
normalised ratio (INR). There are no steady-state data. This study suggests that a clinically meaningful 
drug-drug interaction between nilotinib and warfarin is less likely up to a dose of 25 mg of warfarin. 
Due to lack of steady-state data, control of warfarin pharmacodynamic markers (INR or PT) following 
initiation of nilotinib therapy (at least during the first 2 weeks) is recommended. 
 
In CML patients, nilotinib administered at 400 mg twice daily for 12 days increased the systemic 
exposure (AUC and Cmax) of oral midazolam (a substrate of CYP3A4) 2.6-fold and 2.0-fold, 
respectively. Nilotinib is a moderate CYP3A4 inhibitor. As a result, the systemic exposure of other 
drugs medicinal products primarily metabolised by CYP3A4 (e.g. certain HMG-CoA reductase 
inhibitors) may be increased when co-administered with nilotinib. Appropriate monitoring and dose 
adjustment may be necessary for drugs medicinal products that are CYP3A4 substrates and have a 
narrow therapeutic index (including but not limited to alfentanil, cyclosporine, dihydroergotamine, 
ergotamine, fentanyl, sirolimus and tacrolimus) when co-administered with nilotinib. 
 
Anti-arrhythmic medicinal products and other substances that may prolong the QT interval 
 
Concomitant use of anti-arrhythmic medicines (including, but not limited to amiodarone, disopyramide, 
procainamide, quinidine and sotalol) and other drugs that may prolong the QT interval (including, but 
not limited to chloroquine, halofantrine, clarithromycin, haloperidol methadone, moxifloxacin, bepridil 
and pimozide) should be avoided (see section 4.4). 
 
Anti-arrhythmic medicinal products and other substances that may prolong the QT interval 
 
Nilotinib should be used with caution in patients who have or may develop prolongation of the QT 
interval, including those patients taking anti-arrhythmic medicinal products such as amiodarone, 
disopyramide, procainamide, quinidine and sotalol or other medicinal products that may lead to QT 
prolongation such as chloroquine, halofantrine, clarithromycin, haloperidol, methadone and 
moxifloxacin (see section 4.4). 
 
 
Food interactions 
 
The absorption and bioavailability of nilotinibTasigna are increased if it is taken with food, resulting in 
a higher serum concentration (see sections 4.2, 4.4 and 5.2). Grapefruit juice and other foods that are 
known to inhibit CYP3A4 should be avoided. 
 
4.6 Fertility, pregnancy and lactation 
 
Women of childbearing potential/Contraception 
 
Women of childbearing potential have to use highly effective contraception during treatment with 
nilotinibTasigna and for up to two weeks after ending treatment. 
 



                                                                                                                   

Pregnancy 
 
There are no or limited amount of data from the use of nilotinib in pregnant women. Studies in animals 
have shown reproductive toxicity (see section 5.3). Tasigna should not be used during pregnancy unless 
the clinical condition of the woman requires treatment with nilotinib. If it is used during pregnancy, the 
patient must be informed of the potential risk to the foetus. 
 
If a woman who is being treated with nilotinib is considering pregnancy, treatment discontinuation may 
be considered based on the eligibility criteria for discontinuing treatment as described in sections 4.2 
and 4.4. There is a limited amount of data on pregnancies in patients while attempting treatment-free 
remission (TFR). If pregnancy is planned during the TFR phase, the patient must be informed of a 
potential need to re-initiate nilotinib treatment during pregnancy (see sections 4.2 and 4.4). 
 
Breast-feeding 
 
It is unknown whether nilotinib is excreted in human milk. Available toxicological data in animals have 
shown excretion of nilotinib in milk (see section 5.3). A risk to the newborns/infants cannot be 
excluded. Tasigna should not be used during breast-feeding. 
 
Fertility 
 
Animal studies did not show an effect on fertility in male and female rats (see section 5.3). 
 
4.7 Effects on ability to drive and use machines 
 
Tasigna has no or negligible influence on the ability to drive and use machines. However, it is 
recommended that Patients patients experiencing dizziness, fatigue, visual impairment or other 
undesirable effects with a potential impact on the ability to drive or use machines safely should refrain 
from these activities as long as the undesirable effects persist (see section 4.8). 
 
4.8 Undesirable effects 
 
Summary of the safety profile 
 
The data described below reflect exposure to nilotinibTasigna in a total of 717737 adult patients from a 
randomised Phase III study in patients with newly diagnosed Ph+ CML in chronic phase treated at the 
recommended dose of 300 mg twice daily (n=279) and from an open-label multicentre Phase II study in 
adult patients with imatinib-resistant or intolerant CML in chronic phase (n=321) and accelerated phase 
(n=137) treated at the recommended dose of 400 mg twice daily. Safety information from two Tasigna 
treatment discontinuation studies is also provided. 
  
 
 
In adult patients with newly diagnosed CML in chronic phase 
The median duration of exposure was 60.5 months (range 0.1-70.8 months). 
 
The most frequent (≥10%) non-haematological adverse reactions were rash, pruritus, headache, nausea, 
fatigue, alopecia, myalgia and upper abdominal pain. Most of these adverse reactions were mild to 
moderate in severity. Constipation, dry skin, asthenia, muscle spasms, diarrhoea, arthralgia, abdominal 
pain, vomiting and peripheral oedema were observed less commonly (<10% and ≥5%) were of mild to 
moderate severity, manageable and generally did not require dose reduction. 
 
Treatment-emergent haematological toxicities include myelosuppression: thrombocytopenia (18%), 
neutropenia (15%) and anaemia (8%). Biochemical adverse drug reactions include alanine 
aminotransferase increased (24%), hyperbilirubinaemia (16%), aspartate aminotransferase increased 
(12%), lipase increased (11%), blood bilirubin increased (10%), hyperglycaemia (4%), 



                                                                                                                   

hypercholesterolaemia (3%) and hypertriglyceridaemia (<1%). Pleural and pericardial effusions, 
regardless of causality, occurred in 2% and <1% of patients, respectively, receiving nilotinibTasigna 
300 mg twice daily. Gastrointestinal haemorrhage, regardless of causality, was reported in 3% of these 
patients. 
 
The change from baseline in mean time-averaged QTcF interval at steady state was 6 msec. No patient 
had an absolute QTcF >500 msec while on the study medicinal product. QTcF increase from baseline 
exceeding 60 msec was observed in <1% of patients while on the study medicinal product. No sudden 
deaths or episodes of torsade de pointes (transient or sustained) were observed. No decrease from 
baseline in mean left ventricular ejection fraction (LVEF) was observed at any time during treatment. 
No patient had a LVEF of <45% during treatment nor an absolute reduction in LVEF of more than 
15%. 
 
Discontinuation due to adverse drug reactions was observed in 10% of patients. 
 
In adult patients with imatinib-resistant or intolerant CML in chronic phase and accelerated phase 
The data described below reflect exposure to nilotinibTasigna in 458 adult patients in an open-label 
multicentre Phase II study in patients with imatinib-resistant or intolerant CML in chronic phase 
(n=321) and accelerated phase (n=137) treated at the recommended dose of 400 mg twice daily. 
 
The most frequent (≥10%) non-haematological drug-related adverse events were rash, pruritus, nausea, 
fatigue, headache, vomiting, myalgia, constipation and diarrhoea. Most of these adverse events were 
mild to moderate in severity. Alopecia, muscle spasms, decreased appetite, arthralgia, abdominal pain, 
bone pain, peripheral oedema, asthenia, upper abdominal pain, dry skin, erythema and pain in extremity 
were observed less commonly (<10% and ≥5%) and have been of mild to moderate severity (Grade 1 
or 2). Discontinuation due to adverse drug reactions was observed in 16% of chronic phase and 10% of 
accelerated phase patients. 
 
Treatment-emergent haematological toxicities include myelosuppression: thrombocytopenia (31%), 
neutropenia (17%) and anaemia (14%). Pleural and pericardial effusions as well as complications of 
fluid retention occurred in <1% of patients receiving Tasigna. Cardiac failure was observed in <1% of 
patients. Gastrointestinal and CNS haemorrhage were reported in 1% and <1% of patients, 
respectively. 
 
QTcF exceeding 500 msec was observed in <1% of patients. No episodes of torsade de pointes 
(transient or sustained) were observed. 
 
Tabulated list of adverse reactions 
 
The adverse reactions are ranked under heading of frequency using the following convention: very 
common (≥1/10), common (≥1/100 to <1/10), uncommon (≥1/1,000 to <1/100), rare (≥1/10,000 to 
<1/1,000), very rare (<1/10,000) and not known (cannot be estimated from the available data). Within 
each frequency grouping, adverse reactions are presented in order of decreasing seriousness. 
 
 
Most frequently reported adverse reactions in Tasigna clinical studies 
Non-haematological adverse reactions (excluding laboratory abnormalities) that are reported in at least 
5% of the patients in Tasigna clinical studies that serve as the basis for the approved indications are 
shown in Table 2. These are ranked under heading of frequency; with the most frequent appearing first, 
using one decimal precision for percentages and the following convention: very common (≥1/10) or 
common (≥1/100 to <1/10). Within each frequency grouping, adverse reactions are presented in order 
of decreasing seriousness. 
 



                                                                                                                   

Table 2 Non-haematological adverse reactions (≥5% of all patients)* 
 
 Newly diagnosed CML-CP 

300 mg twice daily 
 

n=279 

Imatinib-resistant or intolerant 
CML-CP and CML-AP 

400 mg twice daily 
n=458 

 60-month analysis 24-month analysis 
 
System organ 
class/ 
Adverse 
reaction 

 
Frequency 

 
All 

grades 
 

 
Grade 

3-4 

 
Frequency 

 
All 

grades 

 
Grade 

3-4 

CML-
CP 

n=321 
Grade 

3-4 

CML-
AP 

n=137 
Grade 

3-4 
  % %  % % % % 
Metabolism and nutrition disorders 
Decreased 
appetite ** 

Common 4 0 Common 8 <1 <1 0 

Nervous system disorders 
Headache Very 

common 
16 2 Very 

common 
15 1 2 <1 

Gastrointestinal disorders 
Nausea Very 

common 
14 <1 Very 

common 
20 <1 <1 <1 

Constipation Common 10 0 Very 
common 

12 <1 <1 0 

Diarrhoea Common 9 <1 Very 
common 

11 2 2 <1 

Vomiting Common 6 0 Very 
common 

10 <1 <1 0 

Upper 
abdominal pain 

Very 
common 

10 1 Common 5 <1 <1 0 

Abdominal pain Common 6 0 Common 6 <1 <1 <1 
Dyspepsia Common 5 0 Common 3 0 0 0 
Skin and subcutaneous tissue disorders 
Rash Very 

common 
33 <1 Very 

common 
28 1 2 0 

Pruritus Very 
common 

18 <1 Very 
common 

24 <1 <1 0 

Alopecia Very 
common 

10 0 Common 9 0 0 0 

Dry skin Common 10 0 Common 5 0 0 0 
Erythema Common 3 0 Common 5 <1 <1 0 
Musculoskeletal and connective tissue disorders 
Myalgia Very 

common 
10 <1 Very 

common 
10 <1 <1 <1 

Muscle spasms Common 9 0 Common 8 <1 <1 0 
Arthralgia Common 8 <1 Common 7 <1 1 0 
Bone pain Common 4 0 Common 6 <1 <1 0 
Pain in 
extremity 

Common 5 <1 Common 5 <1 <1 <1 



                                                                                                                   

General disorders and administration site conditions 
Fatigue Very 

common 
12 0 Very 

common 
17 1 1 <1 

Asthenia Common 9 <1 Common 6 <1 0 <1 
Oedema 
peripheral 

Common 5 0 Common 6 0 0 0 

* Percentages are rounded to integer for presentation in this table. However, percentages with one 
decimal precision are used to identify terms with a frequency of at least 5% and to classify terms 
according to frequency categories. 
**Also includes preferred term anorexia 
 
The following adverse reactions were reported in adult patients in the Tasigna clinical studies which 
serve as a basis for the approved indications at a frequency of less than 5%. For laboratory 
abnormalities, very common adverse reactions events (≥1/10) not included in Table 2 are also reported. 
These adverse reactions are included based on clinical relevance. and ranked in order of decreasing 
seriousness within each category using the following convention: very common (≥1/10), common 
(≥1/100 to <1/10), uncommon (≥1/1,000 to <1/100), not known (cannot be estimated from the 
available data). 
 
Infections and infestations: 
Common: folliculitis, upper respiratory tract infection (including pharyngitis, nasopharyngitis, rhinitis). 
Uncommon: pneumonia, urinary tract infection, gastroenteritis, bronchitis, herpes virus infection, 
candidiasis (including oral candidiasis). 
Not known: sepsis, subcutaneous abscess, anal abscess, furuncle, tinea pedis, hepatitis B reactivation.  
 
Neoplasms benign, malignant and unspecified (including cysts and polyps): 
Common: skin papilloma. 
Not known: oral papilloma, paraproteinaemia. 
 
Blood and lymphatic system disorders: 
Common: leukopenia, eosinophilia, febrile neutropenia, pancytopenia, lymphopenia. 
Uncommon: thrombocythaemia, leukocytosis. 
 
Immune system disorders: 
Not known: hypersensitivity. 
 
Endocrine disorders: 
Uncommon: hyperthyroidism, hypothyroidism. 
Not known: hyperparathyroidism secondary, thyroiditis. 
 
Metabolism and nutrition disorders: 
Very common: hypophosphataemia (including blood phosphorus decreased). 
Common: electrolyte imbalance (including hypomagnesaemia, hyperkalaemia, hypokalaemia, 
hyponatraemia, hypocalcaemia, hypercalcaemia, hyperphosphataemia), diabetes mellitus, 
hyperglycaemia, hypercholesterolaemia, hyperlipidaemia, hypertriglyceridaemia. 
Uncommon: dehydration, increased appetite, gout, dyslipidaemia. 
Not known: hyperuricaemia, hypoglycaemia, appetite disorder. 
 
Psychiatric disorders: 
Common: depression, insomnia, anxiety. 
Not known: disorientation, confusional state, amnesia, dysphoria. 
 
Nervous system disorders: 
Common: dizziness, peripheral neuropathy, hypoaesthesia, paraesthesia. 
Uncommon: intracranial haemorrhage, ischaemic stroke, transient ischaemic attack, cerebral infarction, 



                                                                                                                   

migraine, loss of consciousness (including syncope), tremor, disturbance in attention, hyperaesthesia. 
Not known: cerebrovascular accident, brain oedema, optic neuritis, lethargy, dysaesthesia, restless legs 
syndrome, basilar artery stenosis. 
 
Eye disorders: 
Common: eye haemorrhage, periorbital oedema, eye pruritus, conjunctivitis, dry eye (including 
xerophthalmia). 
Uncommon: visual impairment, vision blurred, conjunctival haemorrhage, visual acuity reduced, eyelid 
oedema, photopsia, hyperaemia (scleral, conjunctival, ocular), eye irritation. 
Not known: papilloedema, chorioretinopathy, diplopia, photophobia, eye swelling, blepharitis, eye pain, 
conjunctivitis allergic, ocular surface disease. 
 
Ear and labyrinth disorders: 
Common: vertigo. 
Not known: hearing impaired, ear pain, tinnitus. 
 
Cardiac disorders: 
Common: angina pectoris, arrhythmia (including atroventricular block, cardiac flutter, extrasystoles, 
tachycardia, atrial fibrillation, bradycardia), palpitations, electrocardiogram QT prolonged. 
Uncommon: cardiac failure, myocardial infarction, coronary artery disease, cardiac murmur, 
pericardial effusion, cyanosis. 
Not known: ventricular dysfunction, pericarditis, ejection fraction decreased, diastolic dysfunction. 
 
Vascular disorders: 
Common: hypertension, flushing, peripheral artery stenosis. 
Uncommon: hypertensive crisis, peripheral arterial occlusive disease, intermittent claudication, arterial 
stenosis limb, haematoma, arteriosclerosis. 
Not known: shock haemorrhagic, hypotension, thrombosis. 
 
Respiratory, thoracic and mediastinal disorders: 
Common: dyspnoea, dyspnoea exertional, epistaxis, cough, dysphonia. 
Uncommon: pulmonary oedema, pleural effusion, interstitial lung disease, pleuritic pain, pleurisy, 
pharyngolaryngeal pain, throat irritation. 
Not known: pulmonary hypertension, wheezing, oropharyngeal pain. 
 
Gastrointestinal disorders: 
Common: pancreatitis, abdominal discomfort, abdominal distension, dysgeusia, flatulence. 
Uncommon: gastrointestinal haemorrhage, melaena, mouth ulceration, gastroesophageal reflux, 
stomatitis, oesophageal pain, dry mouth, gastritis, sensitivity of teeth. 
Not known: gastrointestinal ulcer perforation, retroperitoneal haemorrhage, haematemesis, gastric 
ulcer, oesophagitis ulcerative, subileus, enterocolitis, haemorrhoids, hiatus hernia, rectal haemorrhage, 
gingivitis. 
 
Hepatobiliary disorders: 
Very common: hyperbilirubinaemia (including blood bilirubin increased). 
Common: hepatic function abnormal. 
Uncommon: hepatotoxicity, toxic hepatitis, jaundice. 
Not known: cholestasis, hepatomegaly. 
 
Skin and subcutaneous tissue disorders: 
Common: night sweats, eczema, urticaria, hyperhidrosis, contusion, acne, dermatitis (including allergic, 
exfoliative and acneiform). 
Uncommon: exfoliative rash, drug eruption, skin pain, ecchymosis, swelling face. 
Not known: erythema multiforme, erythema nodosum, skin ulcer, palmar-plantar erythrodysaesthesia 
syndrome, petechiae, photosensitivity, blister, dermal cysts, sebaceous hyperplasia, skin atrophy, skin 
discolouration, skin exfoliation, skin hyperpigmentation, skin hypertrophy, hyperkeratosis, psoriasis. 



                                                                                                                   

 
Musculoskeletal and connective tissue disorders: 
Common: musculoskeletal chest pain, musculoskeletal pain, back pain, flank pain, neck pain, muscular 
weakness. 
Uncommon: musculoskeletal stiffness, joint swelling. 
Not known: arthritis. 
 
Renal and urinary disorders: 
Common: pollakiuria. 
Uncommon: dysuria, micturition urgency, nocturia. 
Not known: renal failure, haematuria, urinary incontinence, chromaturia. 
 
Reproductive system and breast disorders: 
Uncommon: breast pain, gynaecomastia, erectile dysfunction. 
Not known: breast induration, menorrhagia, nipple swelling. 
 
General disorders and administration site conditions: 
Common: chest pain (including non-cardiac chest pain), pain, pyrexia, chest discomfort, malaise. 
Uncommon: face oedema, gravitational oedema, influenza-like illness, chills, feeling body temperature 
change (including feeling hot, feeling cold). 
Not known: localised oedema. 
 
Investigations: 
Very common: alanine aminotransferase increased, aspartate aminotransferase increased, lipase 
increased, lipoprotein cholesterol (including low density and high density) increased, total cholesterol 
increased, blood triglycerides increased. 
Common: haemoglobin decreased, blood amylase increased, blood alkaline phosphatase increased, 
gamma-glutamyltransferase increased, blood creatinine phosphokinase increased, weight decreased, 
weight increased, blood insulin increased, globulins decreased. 
Uncommon: blood lactate dehydrogenase increased, blood glucose decreased, blood urea increased. 
Not known: troponin increased, blood bilirubin unconjugated increased, blood insulin decreased, 
insulin C-peptide decreased, blood parathyroid hormone increased. 
 
Clinically relevant or severe abnormalities of routine haematological or biochemistry laboratory values 
In adult patients are presented in Table 3. 
 
Table 3 Grade 3-4 laboratory abnormalities* 
 
 Newly diagnosed 

CML-CP 
300 mg twice 

daily 

Imatinib-resistant or intolerant 
CML-CP and CML-AP 

400 mg twice daily 

  
n=279 
(%) 

CML-CP 
n=321 
(%) 

CML-AP 
n=137 
(%) 

Haematological parameters    
Myelosuppression    

- Neutropenia 12 31 42 
- Thrombocytopenia 10 30 42 
- Anaemia 4 11 27 

Biochemistry parameters    
- Elevated creatinine 0 1 <1 
- Elevated lipase 9 18 18 
- Elevated SGOT (AST) 1 3 2 



                                                                                                                   

- Elevated SGPT (ALT) 4 4 4 
- Hypophosphataemia 7 17 15 
- Elevated bilirubin (total) 4 7 9 
- Elevated glucose 7 12 6 
- Elevated cholesterol (total) 0 ** ** 
- Elevated triglycerides 0 ** ** 

*Percentages with one decimal precision are used and rounded to integer for presentation in this table 
**Parameters not collected 
 
Treatment discontinuation in Ph+ CML patients in chronic phase who have achieved a sustained deep 
molecular response 
 
After discontinuation of nilotinib therapy within the framework of attempting TFR, patients may 
experience musculoskeletal symptoms more frequently than before treatment discontinuation, e.g., 
myalgia, pain in extremity, arthralgia, bone pain, spinal pain or musculoskeletal pain. 
 
In a Phase II clinical study with newly diagnosed patients with Ph+ CML in chronic phase (N=190), 
musculoskeletal symptoms were reported within a year of Tasigna discontinuation in 24.7% versus 
16.3% within the previous year on nilotinib treatment. 
 
In a Phase II clinical study with patients with Ph+ CML in chronic phase on nilotinib treatment and 
previously treated with imatinib (N=126), musculoskeletal symptoms were reported within a year of 
discontinuation in 42.1% versus 14.3% within the previous year on nilotinib treatment 
 
Description of selected adverse reactions  
 
Sudden death 
Uncommon cases (0.1 to 1%) of sudden deaths have been reported in Tasigna clinical trials and/or 
compassionate use programs in patients with imatinib-resistant or intolerant CML in chronic phase or 
accelerated phase with a past medical history of cardiac disease or significant cardiac risk factors (see 
section 4.4). 
 
Hepatitis B reactivation 
Hepatitis B reactivation has been reported in association with BCR-ABL TKIs. Some cases resulted in 
acute hepatic failure or fulminant hepatitis leading to liver transplantation or a fatal outcome (see 
section 4.4). 
 
Post-marketing experience 
 
The following adverse reactions have been derived from post-marketing experience with Tasigna via 
spontaneous case reports, literature cases, expanded access programmes, and clinical studies other than 
the global registration trials. Since these reactions are reported voluntarily from a population of 
uncertain size, it is not always possible to reliably estimate their frequency or establish a causal 
relationship to nilotinib exposure. 
 
Frequency rare: Cases of tumour lysis syndrome have been reported in patients treated with 
Tasignanilotinib. 
 
Reporting of suspected adverse reactions 
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It 
allows continued monitoring of the benefit/risk balance of the medicinal product.  
Any suspected adverse events should be reported to the Ministry of Health according to the National 
Regulation by using an online form 
http://forms.gov.il/globaldata/getsequence/getsequence.aspx?formType=AdversEffectMedic@moh.gov
.il 

http://forms.gov.il/globaldata/getsequence/getsequence.aspx?formType=AdversEffectMedic@moh.gov.il
http://forms.gov.il/globaldata/getsequence/getsequence.aspx?formType=AdversEffectMedic@moh.gov.il


                                                                                                                   

 
 
4.9 Overdose 
 
Isolated reports of intentional overdose with nilotinib were reported, where an unspecified number of 
Tasigna capsules were ingested in combination with alcohol and other medicinal products. Events 
included neutropenia, vomiting and drowsiness. No ECG changes or hepatotoxicity were reported. 
Outcomes were reported as recovered. 
 
In the event of overdose, the patient should be observed and appropriate supportive treatment given. 
 
 
5. PHARMACOLOGICAL PROPERTIES 
 
5.1 Pharmacodynamic properties 
 
Pharmacotherapeutic group: Antineoplastic agents, protein kinase inhibitors, ATC code: L01XE08 
 
Mechanism of action 
 
Nilotinib is a potent inhibitor of the ABL tyrosine kinase activity of the BCR-ABL oncoprotein both in 
cell lines and in primary Philadelphia-chromosome positive leukaemia cells. The substance binds with 
high affinity to the ATP-binding site in such a manner that it is a potent inhibitor of wild-type BCR-
ABL and maintains activity against 32/33 imatinib-resistant mutant forms of BCR-ABL. As a 
consequence of this biochemical activity, nilotinib selectively inhibits the proliferation and induces 
apoptosis in cell lines and in primary Philadelphia-chromosome positive leukaemia cells from CML 
patients. In murine models of CML, as a single agent nilotinib reduces tumour burden and prolongs 
survival following oral administration. 
 
Pharmacodynamic effects 
 
Nilotinib has little or no effect against the majority of other protein kinases examined, including Src, 
except for the PDGF, KIT and Ephrin receptor kinases, which it inhibits at concentrations within the 
range achieved following oral administration at therapeutic doses recommended for the treatment of 
CML (see Table 4). 
 
Table 4 Kinase profile of nilotinib (phosphorylation IC50 nM) 
 

BCR-ABL PDGFR KIT 
20 69 210 

 
Clinical efficacy 
 
Clinical studies in newly diagnosed CML in chronic phase 
An open-label, multicentre, randomised Phase III study was conducted to determine the efficacy of 
nilotinib versus imatinib in 846 adult patients with cytogenetically confirmed newly diagnosed 
Philadelphia chromosome positive CML in the chronic phase. Patients were within six months of 
diagnosis and were previously untreated, with the exception of hydroxyurea and/or anagrelide. Patients 
were randomised 1:1:1 to receive either nilotinib 300 mg twice daily (n=282), nilotinib 400 mg twice 
daily (n=281) or imatinib 400 mg once daily (n=283). Randomisation was stratified by Sokal risk score 
at the time of diagnosis. 
 
Baseline characteristics were well balanced between the three treatment arms. Median age was 47 years 
in both nilotinib arms and 46 years in the imatinib arm, with 12.8%, 10.0% and 12.4% of patients were 
≥65 years of age in the nilotinib 300 mg twice daily, nilotinib 400 mg twice daily and imatinib 400 mg 
once daily treatment arms, respectively. There were slightly more male than female patients (56.0%, 



                                                                                                                   

62.3% and 55.8%, in the nilotinib 300 mg twice daily, 400 mg twice daily and imatinib 400 mg once 
daily arm, respectively). More than 60% of all patients were Caucasian and 25% of all patients were 
Asian. 
 
The primary data analysis time point was when all 846 patients completed 12 months of treatment (or 
discontinued earlier). Subsequent analyses reflect when patients completed 24, 36, 48, 60 and 
72 months of treatment (or discontinued earlier). The median time on treatment was approximately 
70 months in the nilotinib treatment groups and 64 months in the imatinib group. The median actual 
dose intensity was 593 mg/day for nilotinib 300 mg twice daily, 772 mg/day for nilotinib 400 mg twice 
daily and 400 mg/day for imatinib 400 mg once daily. This study is ongoing. 
 
The primary efficacy endpoint was major molecular response (MMR) at 12 months. MMR was defined 
as ≤0.1% BCR-ABL/ABL% by international scale (IS) measured by RQ-PCR, which corresponds to a 
≥3 log reduction of BCR-ABL transcript from standardised baseline. The MMR rate at 12 months was 
statistically significantly higher for nilotinib 300 mg twice daily compared to imatinib 400 mg once 
daily (44.3% versus 22.3%, p<0.0001). The rate of MMR at 12 months, was also statistically 
significantly higher for nilotinib 400 mg twice daily compared to imatinib 400 mg once daily (42.7% 
versus 22.3%, p<0.0001). 
 
The rates of MMR at 3, 6, 9 and 12 months were 8.9%, 33.0%, 43.3% and 44.3% for nilotinib 300 mg 
twice daily, 5.0%, 29.5%, 38.1% and 42.7% for nilotinib 400 mg twice daily and 0.7%, 12.0%, 18.0% 
and 22.3% for imatinib 400 mg once daily. 
 
The MMR rate at 12, 24, 36, 48, 60 and 72 months is presented in Table 5. 
 
Table 5 MMR rate 
 
 TasignaNilotinib 

300 mg twice daily 
n=282 

(%) 

NilotinibTasigna 
400 mg twice daily 

n=281 
(%) 

Imatinib 
400 mg once daily 

n=283 
(%) 

MMRat 12 months    
Response (95% CI) 44.31 (38.4; 50.3) 42.71 (36.8; 48.7) 22.3 (17.6; 27.6) 
MMR at 24 months    
Response (95% CI) 61.71 (55.8; 67.4) 59.11 (53.1; 64.9) 37.5 (31.8; 43.4) 
MMR at 36 months2    
Response (95% CI) 58.51 (52.5; 64.3) 57.31 (51.3; 63.2) 38.5 (32.8; 44.5) 
MMR at 48 months3    
Response (95% CI) 59.91 (54.0; 65.7) 55.2 (49.1; 61.1) 43.8 (38.0; 49.8) 
MMR at 60 months4    
Response (95% CI) 62.8 (56.8; 68.4) 61.2 (55.2; 66.9) 49.1 (43.2; 55.1) 
MMR at 72 months5    
Response (95% CI) 52.5 (46.5; 58.4) 57.7 (51.6; 63.5) 41.7 (35.9; 47.7) 
1 Cochran-Mantel-Haenszel (CMH) test p-value for response rate (vs. imatinib 400 mg) <0.0001 
2 Only patients who were in MMR at a specific time point are included as responders for that time 
point. A total of 199 (35.2%) of all patients were not evaluable for MMR at 36 months (87 in the 
nilotinib 300 mg twice daily group and 112 in the imatinib group) due to missing/unevaluable PCR 
assessments (n=17), atypical transcripts at baseline (n=7), or discontinuation prior to the 36-month time 
point (n=175). 
3 Only patients who were in MMR at a specific time point are included as responders for that time 
point. A total of 305 (36.1%) of all patients were not evaluable for MMR at 48 months (98 in the 
nilotinib 300 mg BID group, 88 in the nilotinib 400 mg BID group and 119 in the imatinib group) due 
to missing/unevaluable PCR assessments (n=18), atypical transcripts at baseline (n=8), or 
discontinuation prior to the 48-month time point (n=279). 
4 Only patients who were in MMR at a specific time point are included as responders for that time 



                                                                                                                   

point. A total of 322 (38.1%) of all patients were not evaluable for MMR at 60 months (99 in the 
nilotinib 300 mg twice daily group, 93 in the nilotinib 400 mg twice daily group and 130 in the imatinib 
group) due to missing/unevaluable PCR assessments (n=9), atypical transcripts at baseline (n=8) or 
discontinuation prior to the 60-month time point (n=305). 
5 Only patients who were in MMR at a specific time point are included as responders for that time 
point. A total of 395 (46.7%) of all patients were not evaluable for MMR at 72 months (130 in the 
nilotinib 300 mg twice daily group, 110 in the nilotinib 400 mg twice daily group and 155 in the 
imatinib group) due to missing/unevaluable PCR assessments (n=25), atypical transcripts at baseline 
(n=8) or discontinuation prior to the 72-month time point (n=362). 
 
MMR rates by different time points (including patients who achieved MMR at or before those time 
points as responders) are presented in the cumulative incidence of MMR (see Figure 1). 
 



                                                                                                                   

Figure 1 Cumulative incidence of MMR 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
For all Sokal risk groups, the MMR rates at all time points remained consistently higher in the two 
nilotinib groups than in the imatinib group. 
 
In a retrospective analysis, 91% (234/258) of patients on nilotinib 300 mg twice daily achieved BCR-
ABL levels ≤ 10% at 3 months of treatment compared to 67% (176/264) of patients on imatinib 400 mg 
once daily. Patients with BCR-ABL levels ≤ 10% at 3 months of treatment show a greater overall 
survival at 72 months compared to those who did not achieve this molecular response level (94.5% vs. 
77.1% respectively [p=0.0005]). 
 
Based on the Kaplan-Meier analysis of time to first MMR the probability of achieving MMR at 
different time points was higher for both nilotinib at 300 mg and 400 mg twice daily compared to 
imatinib 400 mg once daily (HR=2.17 and stratified log-rank p<0.0001 between nilotinib 300 mg twice 
daily and imatinib 400 mg once daily, HR=1.88 and stratified log-rank p<0.0001 between nilotinib 
400 mg twice daily and imatinib 400 mg once daily). 
 
The proportion of patients who had a molecular response of ≤0.01% and ≤0.0032% by IS at different 
time points are presented in Table 6 and the proportion of patients who had a molecular response of 
≤0.01% and ≤0.0032% by IS by different time points are presented in Figures 2 and 3. Molecular 
responses of ≤0.01% and ≤0.0032% by IS correspond to a ≥4 log reduction and ≥4.5 log reduction, 
respectively, of BCR-ABL transcripts from a standardised baseline. 
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Table 6 Proportions of patients who had molecular response of ≤0.01% (4 log reduction) and 
≤0.0032% (4.5 log reduction) 

 

 NilotinibTasigna 
300 mg twice daily 

n=282 
(%) 

NilotinibTasigna 
400 mg twice daily 

n=281 
(%) 

Imatinib 
400 mg once daily 

n=283 
(%) 

 ≤0.01% ≤0.0032% ≤0.01% ≤ 0.0032% ≤0.01% ≤0.0032% 

At 12 months 11.7 4.3 8.5 4.6 3.9 0.4 

At 24 months 24.5 12.4 22.1 7.8 10.2 2.8 

At 36 months 29.4 13.8 23.8 12.1 14.1 8.1 

At 48 months 33.0 16.3 29.9 17.1 19.8 10.2 

At 60 months 47.9 32.3 43.4 29.5 31.1 19.8 

At 72 months 44.3 31.2 45.2 28.8 27.2 18.0 
 
Figure 2 Cumulative incidence of molecular response of ≤0.01% (4-log reduction) 
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Figure 3 Cumulative incidence of molecular response of ≤0.0032% (4.5 log reduction) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Based on Kaplan-Meier estimates of the duration of first MMR, the proportions of patients who were 
maintaining response for 72 months among patients who achieved MMR were 92.5% (95% CI: 
88.6-96.4%) in the nilotinib 300 mg twice daily group, 92.2% (95% CI: 88.5-95.9%) in the nilotinib 
400 mg twice daily group and 88.0% (95% CI: 83.084.2-93.194.0%) in the imatinib 400 mg once daily 
group. 
 
Complete cytogenetic response (CCyR) was defined as 0% Ph+ metaphases in the bone marrow based 
on a minimum of 20 metaphases evaluated. Best CCyR rate by 12 months (including patients who 
achieved CCyR at or before the 12 month time point as responders) was statistically higher for both 
nilotinib 300 mg and 400 mg twice daily compared to imatinib 400 mg once daily, see Table 7. 
 
CCyR rate by 24 months (includes patients who achieved CCyR at or before the 24 month time point as 
responders) was statistically higher for both the nilotinib 300 mg twice daily and 400 mg twice daily 
groups compared to the imatinib 400 mg once daily group. 
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Table 7 Best complete cytogenetic response (CCyR) rate 
 

 Tasigna 
(nNilotinib) 

300 mg twice daily 
n=282 

(%) 

Tasigna 
(Nnilotinib) 

400 mg twice daily 
n=281 

(%) 

Glivec (Iimatinib) 
400 mg once daily 

n=283 
(%) 

By 12 months    
Response (95% CI) 80.1 (75.0; 84.6) 77.9 (72.6; 82.6) 65.0 (59.2; 70.6) 
No response 19.9 22.1 35.0 
CMH test p-value for response rate 
(versus imatinib 400 mg once daily) 

<0.0001 0.0005  

By 24 months    
Response (95% CI) 86.9 (82.4; 90.6) 84.7 (79.9; 88.7) 77.0 (71.7; 81.8) 
No response 13.1 15.3 23.0 
CMH test p-value for response rate 
(versus imatinib 400 mg once daily) 

0.0018 0.0160  

 
Based on Kaplan-Meier estimates, the proportions of patients who were maintaining response for 
72 months among patients who achieved CCyR were 99.1% (95% CI: 97.9-100%) in the nilotinib 
300 mg twice daily group, 98.7% (95% CI: 97.1-100%) in the nilotinib 400 mg twice daily group and 
97.0% (95% CI: 94.7-99.4%) in the imatinib 400 mg once daily group. 
 
Progression to accelerated phase (AP) or blast crisis (BC) on treatment is defined as the time from the 
date of randomisation to the first documented disease progression to accelerated phase or blast crisis or 
CML-related death. Progression to accelerated phase or blast crisis on treatment was observed in a total 
of 17 patients: 2 patients on nilotinib 300 mg twice daily, 3 patients on nilotinib 400 mg twice daily and 
12 patients on imatinib 400 mg once daily. The estimated rates of patients free from progression to 
accelerated phase or blast crisis at 72 months were 99.3%, 98.7% and 95.2%, respectively (HR=0.1599 
and stratified log-rank p=0.0059 between nilotinib 300 mg twice daily and imatinib once daily, 
HR=0.2457 and stratified log-rank p=0.0185 between nilotinib 400 mg twice daily and imatinib once 
daily). No new events of progression to AP/BC were reported on-treatment since the 2-year analysis. 
 
Including clonal evolution as a criterion for progression, a total of 25 patients progressed to accelerated 
phase or blast crisis on treatment by the cut-off date (3 in the nilotinib 300 mg twice daily group, 5 in 
the nilotinib 400 mg twice daily group and 17 in the imatinib 400 mg once daily group). The estimated 
rates of patients free from progression to accelerated phase or blast crisis including clonal evolution at 
72 months were 98.7%, 97.9% and 93.2%, respectively (HR=0.1626 and stratified log-rank p=0.0009 
between nilotinib 300 mg twice daily and imatinib once daily, HR=0.2848 and stratified log-rank 
p=0.0085 between nilotinib 400 mg twice daily and imatinib once daily). 
 
A total of 55 patients died during treatment or during the follow-up after discontinuation of treatment. 
(21 in the nilotinib 300 mg twice daily group, 11 in the nilotinib 400 mg twice daily group and 23 in the 
imatinib 400 mg once daily group). Twenty-six (26) of these 55 deaths were related to CML (6 in the 
nilotinib 300 mg twice daily group, 4 in the nilotinib 400 mg twice daily group and 16 in the imatinib 
400 mg once daily group). The estimated rates of patients alive at 72 months were 91.6%, 95.8% and 
91.4%, respectively (HR=0.8934 and stratified log-rank p=0.7085 between nilotinib 300 mg twice 
daily and imatinib, HR=0.4632 and stratified log-rank p=0.0314 between nilotinib 400 mg twice daily 
and imatinib). Considering only CML-related deaths as events, the estimated rates of overall survival at 
72 months were 97.7%, 98.5% and 93.9%, respectively (HR=0.3694 and stratified log-rank p=0.0302 
between nilotinib 300 mg twice daily and imatinib, HR=0.2433 and stratified log-rank p=0.0061 
between nilotinib 400 mg twice daily and imatinib). 
 
Clinical studies in imatinib-resistant or intolerant CML in chronic phase and accelerated phase 
An open-label, uncontrolled, multicentre Phase II study was conducted to determine the efficacy of 



                                                                                                                   

Tasigna nilotinib in patients with imatinib resistant or intolerant CML with separate treatment arms for 
chronic and accelerated phase disease. Efficacy was based on 321 CP patients and 137 AP patients 
enrolled. Median duration of treatment was 561 days for CP patients and 264 days for AP patients (see 
Table 8). Tasigna was administered on a continuous basis (twice daily 2 hours after a meal and with no 
food for at least one hour after administration) unless there was evidence of inadequate response or 
disease progression. The dose was 400 mg twice daily and dose escalation to 600 mg twice daily was 
allowed. 
 
Table 8 Duration of exposure with nilotinibTasigna 
 
 Chronic phase 

n=321 
Accelerated phase 

n=137 

Median duration of therapy in days 
(25th-75th percentiles) 

561 
(196-852) 

264 
(115-595) 

 
Resistance to imatinib included failure to achieve a complete haematological response (by 3 months), 
cytogenetic response (by 6 months) or major cytogenetic response (by 12 months) or progression of 
disease after a previous cytogenetic or haematological response. Imatinib intolerance included patients 
who discontinued imatinib because of toxicity and were not in major cytogenetic response at time of 
study entry. 
 
Overall, 73% of patients were imatinib-resistant, while 27% were imatinib-intolerant. The majority of 
patients had a long history of CML that included extensive prior treatment with other antineoplastic 
agents, including imatinib, hydroxyurea, interferon, and some had even failed organ transplant 
(Table 9). The median highest prior imatinib dose had been 600 mg/day. The highest prior imatinib 
dose was ≥600 mg/day in 74% of all patients, with 40% of patients receiving imatinib doses 
≥800 mg/day. 
 
Table 9 CML disease history characteristics 
 
 Chronic phase 

(n=321) 
Accelerated phase 

(n=137)* 
Median time since diagnosis in months 
(range) 

58 
(5–275) 

71 
(2–298) 

Imatinib 
Resistant 
Intolerant without MCyR 

 
226 (70%) 
95 (30%) 

 
109 (80%) 
27 (20%) 

Median time of imatinib treatment in 
days 
(25th-75th percentiles) 

975 
(519-1,488) 

857 
(424-1,497) 

Prior hydroxyurea 83% 91% 
Prior interferon 58% 50% 
Prior bone marrow transplant 7% 8% 
* Missing information on imatinib-resistant/intolerant status for one patient. 
 
The primary endpoint in the CP patients was major cytogenetic response (MCyR), defined as 
elimination (CCyR, complete cytogenetic response) or significant reduction to <35% Ph+ metaphases 
(partial cytogenetic response) of Ph+ haematopoietic cells. Complete haematological response (CHR) 
in CP patients was evaluated as a secondary endpoint. The primary endpoint in the AP patients was 
overall confirmed haematological response (HR), defined as either a complete haematological response, 
no evidence of leukaemia or return to chronic phase. 
 
Chronic Phasephase 
The MCyR rate in 321 CP patients was 51%. Most responders achieved their MCyR rapidly within 
3 months (median 2.8 months) of starting nilotinibTasigna treatment and these were sustained. The 



                                                                                                                   

median time to achieve CCyR was just past 3 months (median 3.4 months). Of the patients who 
achieved MCyR, 77% (95% CI: 70% - 84%) were maintaining response at 24 months. Median duration 
of MCyR has not been reached. Of the patients who achieved CCyR, 85% (95% CI: 78% - 93%) were 
maintaining response at 24 months. Median duration of CCyR has not been reached. Patients with a 
CHR at baseline achieved a MCyR faster (1.9 versus 2.8 months). Of CP patients without a baseline 
CHR, 70% achieved a CHR, median time to CHR was 1 month and median duration of CHR was 
32.8 months. The estimated 24-month overall survival rate in CML-CP patients was 87%. 
 
Accelerated Phasephase 
The overall confirmed HR rate in 137 AP patients was 50%. Most responders achieved a HR early with 
nilotinibTasigna treatment (median 1.0 months) and these have been durable (median duration of 
confirmed HR was 24.2 months). Of the patients who achieved HR, 53% (95% CI: 39% - 67%) were 
maintaining response at 24 months. MCyR rate was 30% with a median time to response of 2.8 months. 
Of the patients who achieved MCyR, 63% (95% CI: 45% - 80%) were maintaining response at 
24 months. Median duration of MCyR was 32.7 months. The estimated 24-month overall survival rate 
in CML-AP patients was 70%. 
 
The rates of response for the two treatment arms are reported in Table 10. 
 
Table 10 Response in CML 
 
(Best Response 
response rRate) 

Chronic Phasephase 
 

Accelerated Phasephase 
 

 Intolerant 
(n=95) 

Resistant 
(n=226) 

Total 
(n=321) 

Intolerant 
(n=27) 

Resistant 
(n=109) 

Total* 
(n=137) 

Haematological 
Response (%) 
Overall (95%CI) 
Complete 
NEL 
Return to CP 

- 
87 (74-94) 
- 
- 

- 
65 (56-72) 
- 
- 

- 
701 (63-76) 
- 
 

48 (29-68) 
37 
7 
4 

51 (42-61) 
28 
10 
13 

50 (42-59) 
30 
9 
11 

Cytogenetic 
Response (%) 
Major (95%CI) 
Complete 
Partial 

57 (46-67) 
41 
16 
 

49 (42-56) 
35 
14 
 

51 (46-57) 
37 
15 
 

33 (17-54) 
22 
11 

29 (21-39) 
19 
10 

30 (22-38) 
20 
10 
 

NEL = no evidence of leukaemia/marrow response 
1 114 CP patients had a CHR at baseline and were therefore not assessable for complete haematological 
response 
* Missing information on imatinib-resistant/intolerant status for one patient. 
 
Efficacy data in patients with CML-BC are not yet available. Separate treatment arms were also 
included in the Phase II study to investigate Tasigna in a group of CP and AP patients who had been 
extensively pre-treated with multiple therapies including a tyrosine kinase inhibitor agent in addition to 
imatinib. Of these patients 30/36 (83%) were treatment resistant not intolerant. In 22 CP patients 
evaluated for efficacy nilotinibTasigna induced a 32% MCyR rate and a 50% CHR rate. In 11 AP 
patients, evaluated for efficacy, treatment induced a 36% overall HR rate. 
 
After imatinib failure, 24 different BCR-ABL mutations were noted in 42% of chronic phase and 54% 
of accelerated phase CML patients who were evaluated for mutations. Tasigna demonstrated efficacy 
in patients harboring a variety of BCR-ABL mutations associated with imatinib resistance, except 
T315I. 
 



                                                                                                                   

Treatment discontinuation in Ph+ CML patients in chronic phase who have been treated with nilotinib 
as first-line therapy and who have achieved a sustained deep molecular response 
In an open-label, single-arm study, 215 adult patients with Ph+ CML in chronic phase treated with 
nilotinib in first-line for ≥2 years who achieved MR4.5 as measured with the MolecularMD MRDx™ 
BCR-ABL test were enrolled to continue nilotinib treatment for additional 52 weeks (nilotinib 
consolidation phase). 190 of 215 patients (88.4%) entered the TFR phase after achieving a sustained 
deep molecular response during the consolidation phase, defined by the following criteria: 
- the 4 last quarterly assessments (taken every 12 weeks) were at least MR4 (BCR-ABL/ABL 

≤0.01% IS), and maintained for one year 
- the last assessment being MR4.5 (BCR-ABL/ABL ≤0.0032% IS) 
- no more than two assessments falling between MR4 and MR4.5 (0.0032% IS < BCR-ABL/ABL 

≤0.01% IS). 
 
The primary endpoint was the percentage of patients in MMR at 48 weeks after starting the TFR phase 
(considering any patient who required re-initiation of treatment as non-responder). Of the 190 patients 
who entered the TFR phase, 98 patients (51.6% [95% CI: 44.2, 58.9]) were in MMR at 48 weeks. 
 
Eighty-eight patients (46.3%) discontinued the TFR phase due to loss of MMR, and 1 (0.5%), 1 
(0.5%), and 3 patients (1.6%) due to death from unknown cause, physician decision and subject 
decision, respectively. Among these 88 patients, 86 patients restarted nilotinib treatment and 2 patients 
permanently discontinued the study. Eighty-five of these 86 patients (98.8%) regained MMR, (one 
patient discontinued study permanently due to subject decision) and 76 patients (88.4%) regained 
MR4.5 by the time of the cut-off date. 
 
The Kaplan-Meier (KM) estimated median time on nilotinib treatment to regain MMR and MR4.5 was 
7.9 weeks (95% CI: 5.1, 8.0) and 13.1 weeks (95% CI: 12.3, 15.7), respectively. The KM estimated 
MMR and MR4.5 rates at 24 weeks of re-initiation were 98.8 % (95% CI: 94.2, 99.9) and 90.9 % 
(95% CI: 83.2, 96.0), respectively. 
 
The KM estimate of median treatment-free survival (TFS) has not yet been reached (Figure 4); 99 of 
190 patients (52.1%) did not have a TFS event. 
 
 
Figure 4 Kaplan-Meier estimate of treatment-free survival after start of TFR (full analysis 

set) 
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Treatment discontinuation in CML patients in chronic phase who have achieved a sustained deep 
molecular response on nilotinib treatment following prior imatinib therapy 
In an open-label, single-arm study, 163 adult patients with Ph+ CML in chronic phase taking tyrosine 
kinase inhibitors (TKIs) for ≥3 years (imatinib as initial TKI therapy for more than 4 weeks without 
documented MR4.5 on imatinib at the time of switch to nilotinib, then switched to nilotinib for at least 
two years), and who achieved MR4.5 on nilotinib treatment as measured with the MolecularMD 
MRDx™ BCR-ABL test were enrolled to continue nilotinib treatment for additional 52 weeks 
(nilotinib consolidation phase). 126 of 163 patients (77.3%) entered the TFR phase after achieving a 
sustained deep molecular response during the consolidation phase, defined by the following criterion: 
- The 4 last quarterly assessments (taken every 12 weeks) showed no confirmed loss of MR4.5 

(BCR-ABL/ABL ≤0.0032% IS) during one year. 
 
The primary endpoint was the proportion of patients without confirmed loss of MR4.0 or loss of MMR 
within 48 weeks following treatment discontinuation. Of the 126 patients who entered the TFR phase, 
73 patients (57.9%, [95% CI: 48.8, 66.7]) had no loss of MMR, no confirmed loss of MR4.0, and no 
re-initiation of nilotinib within 48 weeks. 
 
Among the 53 patients who discontinued the TFR phase due to confirmed loss of MR4.0 or loss of 
MMR, 51 patients restarted nilotinib and 2 patients discontinued the study. Forty-eight of these 
51 patients (94.1%) regained MR4.0 and 47 patients (92.2%) regained MR4.5 by the time of the 
cut-off date. 
 
The Kaplan-Meier (KM) estimated median time on nilotinib to regain MR4.0 and MR4.5 was 
12.0 weeks (95% CI: 8.3, 12.7) and 13.1 weeks (95% CI: 12.4, 16.1), respectively. The KM estimated 
MR4.0 and MR4.5 rates at 48 weeks of re-initiation were 100.0% (95% CI: not estimated) and 94.8% 
(95% CI: 85.1, 99.0), respectively. 
 
The median TFS has not yet been reached (Figure 5); 74 of 126 patients (58.7%) did not have a TFS 
event. 
 
Figure 5 Kaplan-Meier estimate of treatment-free survival after start of TFR (Ffull analysis 

set) 
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5.2 Pharmacokinetic properties 
 
Absorption 
 
Peak concentrations of nilotinib are reached 3 hours after oral administration. Nilotinib absorption 
following oral administration was approximately 30%. The absolute bioavailability of nilotinib has not 
been determined. As compared to an oral drink solution (pH of 1.2 to 1.3), relative bioavailability of 
nilotinib capsule is approximately 50%. In healthy volunteers, Cmax and area under the serum 
concentration-time curve (AUC) of nilotinib are increased by 112% and 82%, respectively, compared 
to fasting conditions when Tasigna is given with food. Administration of Tasigna 30 minutes or 2 hours 
after food increased bioavailability of nilotinib by 29% or 15%, respectively (see sections 4.2, 4.4 and 
4.5). 
 
Nilotinib absorption (relative bioavailability) might be reduced by approximately 48% and 22% in 
patients with total gastrectomy and partial gastrectomy, respectively. 
 
Distribution 
 
The blood-to-plasma ratio of nilotinib is 0.71. Plasma protein binding is approximately 98% on the 
basis of in vitro experiments. 
 
Biotransformation 
 
Main metabolic pathways identified in healthy subjects are oxidation and hydroxylation. Nilotinib is 
the main circulating component in the serum. None of the metabolites contribute significantly to the 
pharmacological activity of nilotinib. Nilotinib is primarily metabolised by CYP3A4, with possible 
minor contribution from CYP2C8. 
 
Elimination 
 
After a single dose of radiolabelled nilotinib in healthy subjects, more than 90% of the dose was 
eliminated within 7 days, mainly in faeces (94% of the dose). Unchanged nilotinib accounted for 69% 
of the dose. 
 
The apparent elimination half-life estimated from the multiple-dose pharmacokinetics with daily dosing 
was approximately 17 hours. Inter-patient variability in nilotinib pharmacokinetics was moderate to 
high. 
 
Linearity/non-linearity 
 
Steady-state nilotinib exposure was dose-dependent, with less than dose-proportional increases in 
systemic exposure at dose levels higher than 400 mg given as once-daily dosing. Daily systemic 
exposure to nilotinib with 400 mg twice-daily dosing at steady state was 35% higher than with 800 mg 
once-daily dosing. Systemic exposure (AUC) of nilotinib at steady state at a dose level of 400 mg twice 
daily was approximately 13.4% higher than at a dose level of 300 mg twice daily. The average nilotinib 
trough and peak concentrations over 12 months were approximately 15.7% and 14.8% higher following 
400 mg twice-daily dosing compared to 300 mg twice daily. There was no relevant increase in 
exposure to nilotinib when the dose was increased from 400 mg twice daily to 600 mg twice daily. 
 
Steady-state conditions were essentially achieved by day 8. An increase in serum exposure to nilotinib 
between the first dose and steady state was approximately 2-fold for daily dosing and 3.8-fold for 
twice-daily dosing. 
 
Bioavailability/bioequivalence studies 
 
Single-dose administration of 400 mg nilotinib, using 2  capsules of 200 mg whereby the content of 



                                                                                                                   

each capsule was dispersed in one teaspoon of apple sauce, was shown to be bioequivalent with a 
single-dose administration of 2 intact capsules of 200 mg. 
 
5.3 Preclinical safety data 
 
Nilotinib has been evaluated in safety pharmacology, repeated dose toxicity, genotoxicity, reproductive 
toxicity, phototoxicity and carcinogenicity (rats and mice) studies. 
 
Nilotinib did not have effects on CNS or respiratory functions. In vitro cardiac safety studies 
demonstrated a preclinical signal for QT prolongation, based upon block of hERG currents and 
prolongation of the action potential duration in isolated rabbit hearts by nilotinib. No effects were seen 
in ECG measurements in dogs or monkeys treated for up to 39 weeks or in a special telemetry study in 
dogs. 
 
Repeated-dose toxicity studies in dogs of up to 4 weeks’ duration and in cynomolgus monkeys of up to 
9 months’ duration revealed the liver as the primary target organ of toxicity of nilotinib. Alterations 
included increased alanine aminotransferase and alkaline phosphatase activity and histopathology 
findings (mainly sinusoidal cell or Kupffer cell hyperplasia/hypertrophy, bile duct hyperplasia and 
periportal fibrosis). In general the changes in clinical chemistry were fully reversible after a four-week 
recovery period and the histological alterations showed partial reversibility. Exposures at the lowest 
dose levels at which the liver effects were seen were lower than the exposure in humans at a dose of 
800 mg/day. Only minor liver alterations were seen in mice or rats treated for up to 26 weeks. Mainly 
reversible increases in cholesterol levels were seen in rats, dogs and monkeys. 
 
Genotoxicity studies in bacterial in vitro systems and in mammalian in vitro and in vivo systems with 
and without metabolic activation did not reveal any evidence for a mutagenic potential of nilotinib. 
 
In the 2-year rat carcinogenicity study, the major target organ for non-neoplastic lesions was the uterus 
(dilatation, vascular ectasia, endothelial cell hyperplasia, inflammation and/or epithelial hyperplasia). 
There was no evidence of carcinogenicity upon administration of nilotinib at 5, 15 and 40 mg/kg/day. 
Exposures (in terms of AUC) at the highest dose level represented approximately 2x to 3x human daily 
steady-state exposure (based on AUC) to nilotinib at the dose of 800 mg/day. 
 
In the 26-week Tg.rasH2 mouse carcinogenicity study, in which nilotinib was administered at 30, 100 
and 300 mg/kg/day, skin papillomas/carcinomas were detected at 300 mg/kg, representing 
approximately 30 to 40 times (based on AUC) the human exposure at the maximum approved dose of 
800 mg/day (administered as 400 mg twice daily). The No-Observed-Effect-Level for the skin 
neoplastic lesions was 100 mg/kg/day, representing approximately 10 to 20 times the human exposure 
at the maximum approved dose of 800 mg/day (administered as 400 mg twice daily). The major target 
organs for non-neoplastic lesions were the skin (epidermal hyperplasia), the growing teeth 
(degeneration/atrophy of the enamel organ of upper incisors and inflammation of the 
gingiva/odontogenic epithelium of incisors) and the thymus (increased incidence and/or severity of 
decreased lymphocytes). 
 
Nilotinib did not induce teratogenicity, but did show embryo- and foetotoxicity at doses that also 
showed maternal toxicity. Increased post-implantation loss was observed in both the fertility study, 
which involved treatment of both males and females, and the embryotoxicity study, which involved 
treatment of females. Embryo-lethality and foetal effects (mainly decreased foetal weights, premature 
fusion of the facial bones (fused maxilla/zygomatic) visceral and skeletal variations) in rats and 
increased resorption of foetuses and skeletal variations in rabbits were present in the embryotoxicity 
studies. In a pre- and postnatal development study in rats, maternal exposure to nilotinib caused 
reduced pup body weight with associated changes in physical development parameters as well as 
reduced mating and fertility indices in the offspring. Exposure to nilotinib in females at No-Observed-
Adverse-Effect-Levels was generally less or equal to that in humans at 800 mg/day. 
 
In a juvenile development study, nilotinib was administered via oral gavage to juvenile rats from the 



                                                                                                                   

first week post partum through young adult (day 70 post partum) at doses of 2, 6 and 20 mg/kg/day. 
Besides standard study parameters, evaluations of developmental landmarks, CNS effects, mating and 
fertility were performed. Based on a reduction in body weight in both genders and a delayed preputial 
separation in males (which may be associated with the reduction in weight), the No-Observed-Effect-
Level in juvenile rats was considered to be 6 mg/kg/day. The juvenile animals did not exert increased 
sensitivity to nilotinib relative to adults. In addition, the toxicity profile in juvenile rats was comparable 
to that observed in adult rats. 
 
No effects on sperm count/motility or on fertility were noted in male and female rats up to the highest 
tested dose, approximately 5 times the recommended dosage for humans. 
 
Nilotinib was shown to absorb light in the UV-B and UV-A range, is distributed into the skin and 
showed a phototoxic potential in vitro, but no effects have been observed in vivo. Therefore the risk 
that nilotinib causes photosensitisation in patients is considered very low. 
 
 
6. PHARMACEUTICAL PARTICULARS 
 
6.1 List of excipients 
 
Tasigna 150mg capsules  
Capsule content: Lactose monohydrate, Crospovidone, Poloxamer 188, Silica colloidal anhydrous, 
Magnesium stearate. 
 
Capsule shell: Gelatin, Titanium dioxide (E171), Iron oxide red, (E172), Iron oxide yellow (E172). 
Printing ink, black: Shellac, Iron oxide black, N-butyl alcohol, Purified water, Propylene glycol, 
Dehydrated ethanol, Isopropyl alcohol, Ammonium hydroxide. 
 
Tasigna 200mg capsules  
Capsule content: Lactose monohydrate, Crospovidone, Poloxamer 188, Silica colloidal anhydrous, 
Magnesium stearate 
 
Capsule shell: Gelatin, Titanium dioxide (E171), Iron oxide yellow (E172) 
Printing ink, red:  
Printing ink a: Shellac, dehydrated alcohol, isopropyl alcohol, butyl alcohol, propylene glycol, 
strong ammonia solution, Iron oxide red (E172), potassium hydroxide, purified water. 
Printing ink b: Shellac, Iron oxide red (E172), Iron oxide black (E172), n-butyl alcohol, 
purified water, titanium dioxide (E171), propylene glycol, industrial methylated spirit, 
isopropyl alcohol. 
The printing ink used is ‘Printing ink a’ or alternatively ‘Printing ink b’. 
 
 
6.2 Incompatibilities 
 
Not applicable. 
 
6.3 Shelf life 
 
The expiry date of the product is indicated on the packaging materials.  
 
 
6.43 Special precautions for storage 
 
Do not store above 30°C. 



                                                                                                                   

 
Store in the original package in order to protect from moisture. 
 
6.45 Nature and contents of container 
 
PVC/PVDC/Alu blisters. 
 
Tasigna 150mg is available in the following pack sizes: 
• Unit packs containing 28  capsules. 

Multipacks containing 112 (4 packs of 28) capsules 
Tasigna 200mg is available in the following pack sizes: 
• Unit packs containing 40  capsules. 
• Multipacks containing 120 (3  packs of 28) capsules 
 
Not all pack sizes may be marketed. 
 
6.56 Special precautions for disposal 
 
Any unused medicinal product or waste material should be disposed of in accordance with local 
requirements.No special requirements for disposal. 
 
 
7. MANUFACTURER 
 
Novartis Pharma Stein AG., Stein, Switzerland  
For Novartis Pharma Ag., Basel, Switzerland 
 
8. REGISTRATION  LICENSE  HOLDER 
 
Novartis Israel Ltd. 
36 Shacham st.,  
Petah-Tikva 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



                                                                                                                   

 צרכןעלון ל
 
 

 1986 -עלון לצרכן לפי תקנות הרוקחים (תכשירים) התשמ"ו
 

 התרופה משווקת על פי מרשם רופא בלבד
 

 מ"ג כמוסות 200טסיגנה  מ"ג כמוסות 150טסיגנה 
 כל כמוסה מכילה:

וריד נילוטיניב כהידרוכל
 מ"ג 150מונוהידראט 

Nilotinib as hydrochloride 
monohydrate 150 mg 

 כל כמוסה מכילה:
נילוטיניב כהידרוכלוריד 

 מ"ג 200מונוהידראט 
Nilotinib as hydrochloride 
monohydrate 200 mg 

 
 6סעיף וכמו כן,  2סעיף  המופיע תחת '"מידע חשוב על חלק מהמרכיבים של התרופה"'סעיף  ראה חומרים בלתי פעילים:

 "מידע נוסף".
 

עלון זה מכיל מידע תמציתי על התרופה. אם יש לך שאלות  קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה.
 נוספות, פנה אל הרופא או אל הרוקח. 

 יתכן ותצטרך לקרוא בו שוב. שמור את העלון.
 

ה לאחרים. היא עלולה להזיק להם אפילו אם נראה לך כי מחלתם תרופה זו נרשמה לטיפול במחלתך. אין להעביר אות
 דומה.

 ).18ין ניסיון בשימוש של טסיגנה בילדים ובמתבגרים (מתחת לגיל א
 
 
 

 
 למה מיועדת התרופה? .1

 Philadelphia chromosome positive chronic myeloid leukemiaטסיגנה משמשת לטיפול בסוג של לוקמיה הנקראת 
)Ph+CML.( 

CML .הינו סרטן הדם הגורם לגוף לייצר יותר מדי תאי דם לבנים שאינם תקינים 
לגוף לייצר תאי דם לבנים לא תקינים. טסיגנה חוסמת  הגורם מפעיל איתות) DNA, שינוי בחומר התורשתי (CMLבחולי 

 איתות זה ועוצרת את הייצור של תאים אלו.
 :משמשות מ"ג 200מ"ג וטסיגנה  150טסיגנה 

ול בחולים מבוגרים אשר אובחנו לראשונה עם לוקמיה מיאלואידית כרונית עם כרומוזום פילדלפיה חיובי טיפל
)Philadelphia chromosome positive chronic myeloid leukemia - Ph+ CML( .בשלב הכרוני 
 

 :משמשת בלבדמ"ג  200טסיגנה 
Philadelphia chromosome positive ( פילדלפיה חיובי טיפול בחולים עם לוקמיה מיאלואידית כרונית עם כרומוזוםל

Ph+ CML -chronic myeloid leukemia  ,רעילות משמעותית   עמידים או שחוושבחולים ) בשלב הכרוני או המואץ
 במהלך הטיפול עם אימטיניב.

 
 c myeloid leukemiaPhiladelphia chromosome positive chroniטסיגנה משמשת לטיפול בסוג של לוקמיה הנקראת 

)CML Ph+.( 
CML .הינו סרטן הדם הגורם לגוף לייצר יותר מדי תאי דם לבנים שאינם תקינים 
לגוף לייצר תאי דם לבנים לא תקינים. טסיגנה חוסמת  מפעיל איתות הגורם) DNA, שינוי בחומר התורשתי (CMLבחולי 

 איתות זה ועוצרת את הייצור של תאים אלו.
 

 .אנטינאופלסטי ית:קבוצה תרפויט
 

 .שלך לרופא פנה, לךמדוע תרופה זו נרשמה  אוטסיגנה הפעולה של  אופן על השאלכל יש לך  אם
 
 :תרופהפני שימוש בל .2

 . הן עשויות להיות שונות מהמידע הכללי המופיע בעלון זה.הוראות הרופאכל יש לעקוב בזהירות אחר 
 

 בטסיגנה באותה מנה כמו שאר המבוגרים.ומעלה יכולים להשתמש  65נשים מבוגרים בגיל א



                                                                                                                   

 
 

X :אין להשתמש בתרופה 
 . "מידע נוסף" 6בסעיף אחד ממרכיבי התרופה המופיעים כל אם יש לך אלרגיה (רגישות יתר) לנילוטיניב או ל •

 טסיגנה. פני נטילתלמבלי ליטוליש ליידע את הרופא  אם הנך סבור שאתה עלול להיות אלרגי
 

 געות לשימוש בתרופה:אזהרות מיוחדות הנו
 

 .טסיגנה נטילת לפניחל עליך, ידע את הרופא שלך הבאים סעיפים האם אחד מ
אם היו לך אירועים לבביים קודמים כדוגמת התקף לב, כאב בחזה (תעוקה), בעיות עם אספקת הדם למוח  •

 לבבית כדוגמת לחץשלך (שבץ), או בעיות בזרימת הדם לרגל שלך (צליעה) או אם יש לך גורמי סיכון למחלה 
 דם), סוכרת,  או בעיות עם רמת השומנים בדם (הפרעות שומנים). דם גבוה (יתר לחץ-
 ."QT -הקרוי "הארכה של מרווח ה לא תקיןאות חשמלי  כגון הפרעה בלבאם יש לך  •
 להלן "אם(ראה   על הכבד אריתמיות) או -אנטיתרופות  המשפיעות על קצב הלב ( מטופל בתרופותהנך אם  •

 . תרופות אחרות"), או אם לקחת לאחרונה ,אתה לוקח
 הנך סובל ממחסור באשלגן או במגנזיום.אם  •
 בלבלב.או  הפרעה בכבדאם יש לך  •
אם יש לך תסמינים כגון הופעת פצעים (חבורות) בקלות, הרגשת עייפות או קוצר נשימה או זיהומים  •

 חוזרים. 
 יה).עברת ניתוח להסרת הקיבה במלואה (גסטרקטומאם  •
). טסיגנה עלולה לגרום לדלקת Bהפטיטיס  (  B אם הייתה לך אי פעם או יתכן ויש לך דלקת כבד נגיפית •

, דבר העלול לגרום למוות במקרים מסוימים. מטופלים  ) להפוך לפעילה שובB(הפטיטיס  B  כבד נגיפית
 ת הטיפול.ידי הרופא שלהם לאיתור סימנים של דלקת זו לפני התחל -יבדקו  בקפידה  על

 
 . אחד מהדברים הנ"ל נכון לגביך, ידע את הרופא שלך אם

 
 ! במהלך טיפול בטסיגנה 

פעימות לב לא סדירות במהלך אם יש לך במקרה שהנך מתעלף (מאבד הכרה), או לרופא שלך  פנה מיידית
או אי  QT -בעיה רצינית בלב. הארכת מרווח היתרחשו עקב  אלויתכן ששכן , תרופה זובבטסיגנההטיפול 

 סדירות בפעימות הלב עלולים להוביל למוות פתאומי.
 דווחו מקרים לא שכיחים של מוות פתאומי בחולים שטופלו בטסיגנה.

 
 
 

אם יש לך דפיקות לב פתאומיות (פלפיטציות), חולשת שרירים חמורה או שיתוק,  פנה מיידית לרופא שלך
רנות, שכן זה עלול להיות סימן לפירוק מהיר של תאי או ברמת ע  פרכוסים או שינויים פתאומיים בחשיבה

  ). מקרים נדירים של תסמונת פירוק הגידולtumor lysis syndrome  (סרטן הקרוי "תסמונת פירוק הגידול"
)tumor lysis syndrome .דווחו במטופלים הנוטלים טסיגנה ( 
 

בעיות  חושה או חולשה,  ת , חוסרנוחות-במקרה שאתה מפתח כאב בחזה או אי לרופא שלך פנה מיידית
בהליכה או בדיבור, כאב, שינוי בצבע או תחושת קור באחת הגפיים, שכן זה עלול להיות סימן של אירוע 

הכוללים בעיות עם זרימת הדם לרגל (מחלה חמורים רציניים קרדיווסקולרי. אירועים קרדיווסקולרים 
-ובעיות עם אספקת הדם למוח (מחלה איסכמית של כלי לב איסכמית חסימתית של עורקים פריפריים), מחלת

הדם במוח) דווחו במטופלים הנוטלים טסיגנה. הרופא שלך צריך לנטר את רמות השומנים (ליפידים) והסוכר 
 בדם לפני תחילת הטיפול בטסיגנה ובמהלך הטיפול. 

 
רה במשקל, ספר לרופא שלך שכן אם אתה מפתח נפיחות בכפות הרגליים או ידיים, נפיחות כללית או עלייה מהי

אלה עלולים להיות סימנים לאגירת נוזלים חמורה. מקרים לא שכיחים של אגירת נוזלים חמורה דווחו 
 במטופלים הנוטלים טסיגנה.

 
 

 בדיקות ומעקב:
 :בתקופת הטיפול בתרופה זו יש לבצע בדיקות באופן סדיר כולל בדיקות דם. בדיקות אלו ינטרו

 בגוף כדי לראות כיצד טסיגנה נסבלת. ם (תאי דם לבנים, תאי דם אדומים וטסיות)תאי הד כמותאת  •
 . נסבלת טסיגנהכיצד כדי לראות בגוף תפקודי הלבלב והכבד  •
 (אשלגן, מגנזיום); אלו בעלי חשיבות בתפקוד הלב.  ףאלקטרוליטים בגו •



                                                                                                                   

 רמת הסוכר והשומנים בדם. •
 

 את הפעילות החשמלית של הלב (בדיקה הנקראת "א.ק.ג.").קצב הלב ייבדק גם באמצעות מכשיר אשר מודד 
 

 . טסיגנההרופא שלך יבצע מעקב אחר טיפולך באופן סדיר ויחליט האם עליך להמשיך ליטול 
שלך ויתכן וינחה  CML -, הרופא שלך ימשיך לנטר בקפידה את מחלת התרופה זואם נאמר לך להפסיק ליטול 

 צורך, בהתאם למצבך. אותך לחזור ליטול טסיגנה אם יהיה
 

 בכל שאלה לגבי כיצד טסיגנה פועלת או מדוע נרשמה עבורך, יש לפנות לרופא
 

תרופות אחרות כולל תרופות ללא מרשם ותוספי תזונה, ספר על כך , או אם לקחת לאחרונה ,! אם אתה לוקח
טסיגנה עשויה להתנגש עם ת. תרופתיו-יעילות הנובעים מתגובות בין-לרופא או לרוקח כדי למנוע סיכונים או אי

 דע את הרופא או הרוקח אם אתה לוקח:יבמיוחד יש ליתרופות אחרות. 
  ;המשמשות  לטיפול בקצב לב לא סדיר -אריתמיות  -תרופות אנטי •
תרופות העלולות לגרום  -צין אכלורוקווין, הלופנטרין, קלריתרומיצין, האלופרידול, מתדון, מוקסיפלוקס •

 ; ל תפקוד הלבלהשפעה לא רצויה ע
 ;המשמשות לטיפול בזיהומים –-קטוקונאזול, איטראקונאזול, ווריקונאזול, קלריתרומיצין, טליתרומיצין  •
 ;מקבוצת ה"אנטיפרוטאזות" HIV)תרופה לטיפול באיידס ( -ריטונאביר  •
 ;המשמשות לטיפול באפילפסיה -קארבאמאזפין, פנובארביטאל, פניטואין  •
 ;ל בשחפתהמשמש לטיפו -ריפאמפיצין  •
• St. John's Wort -  היפריקום תכשיר צמחי המשמש לטיפול בדיכאון ובמצבים נוספים (ידוע גם בשם

 ; )פרפוראטום
 ;המשמש להקלה על מצבי חרדה לפני ניתוח -מידאזולם  •
פעולות המשמשים לטיפול בכאב וכחומר הרדמה לפני או במהלך ניתוח או  -אלפנטניל  ופנטניל   •

 ;פואייםהליכים ררפואיות
תכשירים המדכאים את יכולת "הגנה עצמית" של הגוף ולחימה  - –ציקלוספורין, סירולימוס וטקרולימוס  •

 ;למניעת דחייה של איברים מושתלים כגון כבד, לב וכליה לעתים בדרך כללבזיהומים ומשמשים 
 ;המשמשות לטיפול בדמנציה– -דיהידרוארגוטמין וארגוטמין  •
 ;לטיפול ברמות גבוהות של שומנים בדם המשמשות –-לובסטטין, סימבסטטין  •
  ;(כגון קרישי דם או פקקת) המשמש לטיפול בהפרעות קרישת דם - רפארין אוו •
 אסטמיזול, טרפנאדין, ציסאפריד, פימוזיד, קוינידין, בפרידיל.   •
 

ופות אלו, יתכן במהלך הטיפול בטסיגנה יש להימנע מנטילת תרופות אלו. במידה והנך נוטל אחת או יותר מתר
 כי הרופא ירשום לך תרופות חלופיות. 

בנוסף, יש ליידע את הרופא או הרוקח לפני נטילת טסיגנה אם הנך נוטל סותרי חומצה (תרופות לטיפול 
 בצרבת). יש ליטול תרופות אלו בנפרד מטסיגנה:

שעות  10 -להילקח כצריכים  –-המפחיתים את ייצור החומציות בקיבה  H2סותרי חומצה הנקראים חוסמי  •
 לפני וכשעתיים אחרי נטילת טסיגנה.

סיד וסימטיקון המנטרלים כקסיד, מגנזיום הידרוכקסותרי חומצה כגון אלו המכילים אלומיניום הידרו •
 צריכים להילקח כשעתיים לפני או שעתיים אחרי נטילת טסיגנה.  –-חומציות גבוהה בקיבה 

 
במידה ורושמים לך תרופה חדשה, כולל תרופות ללא מרשם,  סיגנהאם הנך כבר נוטל טיש ליידע את הרופא 

 שלא נטלת בעבר במהלך הטיפול בטסיגנה.
 

 ומזוןטסיגנה שימוש ב! 
, להעלות את כמותה בדם להגביר את הספיגה של טסיגנה ולכן מזון עלולהאין ליטול את התרופה עם אוכל. 

 עד לרמה מזיקה.יתכן 
 

לאכול אשכולית. הדבר עלול להעלות את הכמות של טסיגנה בדם, יתכן לרמה אין לשתות מיץ אשכוליות או 
 מזיקה. 

 
 ומעלה) 65מטופלים מגילאי  ! קשישים (

  .ומעלה באותם מינונים כמו בשאר מבוגרים 65מש בטסיגנה באנשים בגילאי שתשיתן להנ
 

 הריון והנקה! 



                                                                                                                   

ריון או חושבת שהינך יברור. אם הינך בה לא מומלץ להשתמש בטסיגנה במהלך הריון, אלא אם קיים צורך
 במהלך ההריון. תרופה זובבטסיגנה ריון, ידעי את הרופא שידון עימך האם תוכלי להשתמש יבה

ובמשך  חייבות להשתמש באמצעי מניעה יעילים ביותר במהלך השימוש בטסיגנה פוריות פריוןנשים בגיל 
 . שבועיים מלאים לאחר תום הטיפול

  לך הטיפול בטסיגנה. ידעי את הרופא שלך אם הינך מיניקה.במהאין להניק 
 

יש להיוועץ  , או מתכננת הריון שאת בהריוןשהינך יכולה להיכנס להריוןאם את בהריון או מיניקה, חושבת 
 .זוברופא או ברוקח לפני נטילת תרופה 

 
 ושימוש במכונותנהיגה ! 

או בביטחה ת בראייה) העלולות להשפיע על היכולת לנהוג אם הנך חש בתופעות לוואי (כגון סחרחורת או הפרעו
 יש להימנע מפעילויות אלו עד שההשפעה עוברת., תרופה זוטסיגנהלאחר נטילת מכונות  ואלהפעיל כלים 

 
 ! מידע חשוב על חלק מהמרכיבים של התרופה

הרופא לפני נטילת סבילות ללקטוז, ידע את -התכשיר מכיל לקטוז (סוכר חלב). אם הנך יודע שיש לך אי
 טסיגנה.

 מ"ג לקטוז מונוהידראט. 117 -מ"ג מכילה כ 150כל כמוסה של טסיגנה 
 מ"ג לקטוז מונוהידראט. 156 -מ"ג מכילה כ 200כל כמוסה של טסיגנה 

 
 כיצד תשתמש בתרופה? .3
בנוגע  .לפי הוראות הרופא. עליך לבדוק עם הרופא או הרוקח אם אינך בטוחבתכשיר תמיד  יש להשתמש מיד ת

 למינון ואופן הטיפול בתכשיר.
 

 :בדרך כלל הוא המינון המקובלידי הרופא בלבד. -המינון ואופן הטיפול יקבעו על
מ"ג פעמיים  300מ"ג פעמיים ביום ( 150כמוסות של  Ph+ CML :2 עם בחולים מבוגרים אשר אובחנו לראשונה

 .ביום)
עמידים או שחוו רעילות משמעותית במהלך הטיפול שם בחוליו בשלב הכרוני או המואץ Ph+ CMLבחולים עם 

 .מ"ג פעמיים ביום) 400מ"ג פעמיים ביום ( 200כמוסות של  2: עם אימטיניב
 הרופא שלך עשוי לרשום מינון נמוך יותר בהתאם לתגובתך לטיפול.

 אין לעבור על המנה המומלצת.
 

 :טסיגנה מתי ליטול
 יש ליטול את הכמוסות:

 שעות) 12רך כל פעמיים ביום (בע •
 לאחר אכילה של כל מזוןלפחות שעתיים  •
  שאוכלים בשניתואז להמתין לפחות שעה לפני  •

 אם יש לך שאלות לגבי מתי ליטול את התרופה, פנה לרופא שלך או לרוקח.
 נטילת התרופה באותה השעה בכל יום תעזור לך לזכור ליטול את הכמוסות שלך. 

 טסיגנה: כיצד ליטול
 הכמוסות בשלמותן עם מים.  יש לבלוע את

 .אין לצרוך אוכל כלשהו יחד עם הכמוסות
 אין ביכולתך לבלוע את הכמוסות בשלמותן. אין לפתוח את הכמוסות, אלא אם כן 

של רסק תפוחים (מחית תפוחים) וליטול מיד.  אחתבמקרה זה ניתן לערבב את התוכן של כל כמוסה בכפית 
ת תפוחים עבור כל כמוסה ולא בשום מזון אחר פרט למחית אל תשתמש ביותר מכפית אחת של מחי

 תפוחים.  
 

 משך הטיפול:
יעקוב שלך יש להמשיך וליטול את התרופה כל יום כל עוד הרופא מורה לך, זהו טיפול לטווח ארוך. הרופא 

 אחרי מצבך כדי לבדוק שהטיפול משיג את יעדו.באופן סדיר 
 מים.ימסוי פי קריטריונים עלבטסיגנה הפסקת הטיפול רופא ישקול ה
 

 או ברוקח. טסיגנה, יש להיוועץ ברופא הזמן שיש ליטולבמידה ויש שאלות לגבי משך 
 

 בדיקות ומעקב:
 :בתקופת הטיפול בתרופה זו יש לבצע בדיקות באופן סדיר כולל בדיקות דם. בדיקות אלו ינטרו

 כדי לראות כיצד טסיגנה נסבלת.שלך ף בגו תאי הדם (תאי דם לבנים, תאי דם אדומים וטסיות) כמותאת  •
 . נסבלת טסיגנהכיצד כדי לראות בגופך תפקודי הלבלב והכבד  •
 . שלך (אשלגן, מגנזיום); אלו בעלי חשיבות בתפקוד הלבבגופך אלקטרוליטים  •
 .בדמךרמת הסוכר והשומנים  •



                                                                                                                   

 
בדיקה הנקראת ייבדק גם באמצעות מכשיר אשר מודד את הפעילות החשמלית של הלב (שלך קצב הלב 
 "א.ק.ג.").

 .בכל שאלה לגבי כיצד טסיגנה פועלת או מדוע נרשמה עבורך, יש לפנות לרופא
 

פנה מיד לרופא או לחדר מיון של בית החולים והבא את או אם בטעות בלע ילד מן התרופה, מנת יתר אם נטלת 
 . יתכן ויהיה צורך בטיפול רפואי.אריזת התרופה איתך

 
אין ליטול מנה כפולה. קח את המנה הבאה בזמן הרגיל והיוועץ , דרושבזמן הזו  ופהאם שכחת ליטול תר

 ברופא.
 
 ידי הרופא.-ש להתמיד בטיפול כפי שהומלץ עלי
 

 .בתרופה ללא התייעצות עם הרופאאין להפסיק את הטיפול , גם אם חל שיפור במצב בריאותך
ותך תחת סיכון להחמרת המחלה שלך שעלולה ללא המלצת רופא שמה אבתרופה זו בטסיגנה הפסקת טיפול 

להיות עם השלכות מסכנות חיים. ודא כי אתה דן עם רופא, אחות ו/או רוקח אם אתה שוקל להפסיק את 
 טסיגנה.

 
הרכב משקפיים אם הנך  שהנך נוטל תרופה. בכל פעםין ליטול תרופות בחושך! יש לבדוק התווית והמנה א

 זקוק להם.
 

 מליץ על הפסקת הטיפול בטסיגנההשלך הרופא מידה וב
עליך האם  ויחליט מתימסויבדיקה מאבחנת  "יידי-לע טיפולך באופן סדיראחר  בצע מעקבי הרופא שלך

 . תרופה זולהמשיך ליטול 
לפני, במהלך שלך  CML -המחלת את  בקפידה אם נאמר לך להפסיק ליטול טסיגנה, הרופא שלך ימשיך לנטר

 וינחה אותך לחזור ליטול טסיגנה אם יהיה צורך, בהתאם למצבך. ואחרי הפסקת הנטילה ויתכן
 

 אם יש לך שאלות נוספות בנוגע לשימוש בתרופה, היוועץ ברופא או ברוקח.
 

 
 תופעות לוואי: .4

כמו בכל תרופה, השימוש בטסיגנה עלול לגרום לתופעות לוואי בחלק מהמשתמשים. אל תיבהל למקרא 
תסבול מאף אחת מהן. רוב תופעות הלוואי הן קלות עד מתונות, ובדרך  רשימת תופעות הלוואי. יתכן ולא

 כלל נעלמות אחרי מספר ימים עד מספר שבועות מתחילת הטיפול. 
 
 

 מיד לרופא במקרים הבאים: לפנותיש תופעות לוואי מסוימות עלולות להיות חמורות. 
 

עלולות להשפיע  מטופלים), לא שכיחות ( 10מתוך  1עלולות להשפיע על עד  ( תופעות לוואי אלו הינן שכיחות
בשכיחות שאינה ידועה (לא ניתן להעריך מתוך המידע מטופלים) או שדווחו  100מתוך  10עד  1עד על 

 .לגבי חולים בודדיםהקיים)
כאב בחזה, לחץ דם גבוה, קצב לב לא סדיר, הכחלה של השפתיים, הלשון או העור (סימנים להפרעות  •

 בלב)
 במשקל, נפיחות בידיים, בקרסוליים, בכפות הרגליים או בפנים (סימנים של אצירת מים) עלייה מהירה •
כאב בחזה, לחץ דם גבוה, קצב לב לא סדיר, הכחלה של השפתיים, הלשון או העור (סימנים להפרעות  •

 בלב)
ות כפות רגליים (סימנים להפרעבקושי בנשימה, שיעול, צפצופים עם או ללא חום, נפיחות ברגליים ו •

 בריאות)
 חום, הופעת פצעים (חבורות) בקלות, זיהומים תכופים (סימנים להפרעות במערכת הדם) •
חולשה או שיתוק של הגפיים או של הפנים, קשיי דיבור, כאב ראש חמור, ראייה, שמיעה או תחושה של  •

 דברים שאינם נמצאים  (סימנים להפרעות במערכת העצבים)
 כהה, ירידה בתפוקת השתן (סימנים להפרעות בכליות)צימאון, עור יבש, רגזנות, שתן  •
 ראייה מטושטשת, אובדן ראייה, דם בתוך העיניים (סימנים להפרעות בעין)  •
 נפיחות וכאב באזור אחד של הגוף (סימנים לקריש דם בתוך וריד) •
כאבי בטן, בחילה, הקאת דם, צואה שחורה, עצירות, נפיחות של הבטן (סימנים להפרעות במערכת  •

 העיכול) 
 כאב חמור בבטן עליונה (סימן לדלקת בלבלב) •



                                                                                                                   

 עור ועיניים צהובים, בחילה, איבוד תיאבון, שתן בצבע כהה (סימנים להפרעות בכבד) •
 פריחה, חבורות כואבות ואדומות, כאבי פרקים ושרירים (סימנים להפרעות בעור) •
שקל, עייפות (סימנים לרמה צימאון מוגבר, תפוקת שתן גבוהה, עלייה בתיאבון המלווה בהפחתת מ •

 גבוהה של סוכר בדם)
פעימות לב מהירות, עיניים בולטות, ירידה במשקל, נפיחות בקדמת הצוואר (סימנים לפעילות יתר של  •

 בלוטת התריס [תירואיד])
נוחות במפרקים המלווה -בחילה, קוצר נשימה, פעימות לב לא סדירות, שתן עכור, עייפות ו/או אי •

לא תקינות (כגון עלייה ברמות האשלגן, חומצה אורית וזרחן וירידה ברמות הסידן בבדיקות מעבדה 
 בדם)

 כיביםשיכולים להיות עקב ירידה בזרימת הדם,  ברגליים םישריר כיווצי או חולשהנוחות, -אי ,כאב •
 בטמפרטורה או) חיוורון או(הכחלה  בצבענראים  ושינויים לא בכלל או לאט הנרפאיםברגליים ובידיים 

 הבגפ עורק מתשל חסי ניםאלו יכולים להיות סימ תסמיניםשכן של הרגליים והידיים ) קרירות(
 .(בהונות ואצבעות הידיים) המושפעת (רגל או יד) ובאצבעות

    Bאם  סבלת  בעבר מדלקת כבד נגיפית  )   B(הפטיטיס   B חזרה (שפעול) של דלקת כבד נגיפית •
  )  B (הפטיטיס 

 
 .מיידי באופן לרופא דווחת מתופעות לוואי אלו, אם אתה חווה אח

 
 תופעות לוואי נוספות:

 
 ;עייפות ;כאב ראש  ;שלשול :מטופלים) 10מתוך  1 -עלולות להשפיע על יותר מופעות לוואי שכיחות מאוד (ת

  ;רמה גבוהה של בילירובין בדם (תפקוד כבד) ;נשירת שיער ;הקאה ,;גרד, פריחה, בחילה ;כאבי שרירים
כאבי מפרקים, כאב  כאבי גפיים,כאבים בשריר השלד, , םכאבי שרירי ; רמה גבוהה של ליפאז (תפקוד לבלב)

 .עם הפסקת הטיפול בטסיגנה. כאבי גבבעצמות ו
 אם אחת מהתופעות שצוינו לעיל משפיעה עליך באופן חמור, ספר לרופא שלך.

 ;סרפדת (אורטיקריה) :מטופלים) 001 מתוך כלמ 10 -ל 1 ביןעדעלולות להשפיע על תופעות לוואי שכיחות (
כאב בעצמות,  ;נוחות בקיבה לאחר ארוחות, גזים, נפיחות או התנפחות בבטן-נוחות בבטן, הרגשת אי- אי

נוחות בצד -כאב הכולל כאב גב, כאב בצוואר וכאב בגפיים, כאב או אי ;כאב במפרקים, התכווצויות שרירים
אודם בעור,   ;גירוי בעין, נפיחות, הפרשה, גרד או אדמומיות, עיניים יבשות (סימנים להפרעות בעין) ;הגוף

עלייה או ירידה במשקל, אובדן תיאבון, הפרעה בחוש  ;יובש בעור, אקנה, יבלת בעור, ירידה ברגישות העור
חרחורת, הרגשה כללית לא ס  ;הזעות לילה, הזעה מוגברת, גלי חום ;נדודי שינה, דיכאון, חרדה ;הטעם

דפיקות לב  ;תכיפות במתן שתן ;דימום מהאף ;הפרעה בקול ;עקצוץ או חוסר תחושה ;טובה, הרגשת סחרור
 מהירות.

 אם אחת מהתופעות שצוינו לעיל משפיעה עליך באופן חמור, ספר לרופא שלך.
 

עלייה ברגישות  :מטופלים) 100מתוך מכל  1 -מעד פחות עלולות להשפיע על תופעות לוואי לא שכיחות (
עלייה  ;כאבים בשדיים ;צרבת ;יובש בפה, כאב גרון, פצעים בפה ;נפיחות בעפעפיים ;העור, כאב בעור

חוסר יכולת להגיע  ;קושי וכאב בזמן מתן שתן, תחושה מוגזמת של צורך במתן שתן ;הפרעת קשב ;בתיאבון
ירידה בחדות  ;רעד ;שפעת, חולשת שרירים תסמינים דמויי ;הגדלת החזה בגברים ;או להחזיק זיקפה

זיהום פטרייתי של  ;הפרעות ראייה ;כאב ראש חמור המלווה לעתים בבחילה, הקאה, רגישות לאור ;ראייה
הרגשה שחום הגוף משתנה (כולל  ;עלייה במשקל ;אובדן הכרה ;נוקשות מפרקים ושרירים ;הנרתיק או הפה

 רגישות בשיניים. ; של עור אדום/כסוף (סימנים של פסוריאזיס)כתמים מעובים ; הרגשת חום, הרגשת קור)
 אם אחת מהתופעות שצוינו לעיל משפיעה עליך באופן חמור, ספר לרופא שלך.

 
מעט מאוד לא ניתן להעריך מתוך המידע הקיים):שכיחות שאינה ידועה (תופעות הלוואי הבאות דווחו ב

 חולים שטופלו בטסיגנה:
 ;זיהום חיידקי בעור ;במרחב, איבוד זכרון, מצב רוח מעורער, חוסר אנרגיהבלבול, חוסר התמצאות 

דימום,  ;שלפוחית, ציסטה בעור, עור שמנוני, הידקקות של העור, כתמים כהים בעור, שינוי צבע העור
האדמה ו/או נפיחות ויתכן קילוף בכפות  ; נזלת או אף סתום, התעטשויות ;חניכיים רגישות או מוגדלות

כאב או אדמומיות  ;רגישות יתר של העיניים או העור לאור ; )foot-hand והרגליים (נקרא תסמונת  הידיים
מפרקים נפוחים  ;קשיי שמיעה, כאב אוזניים, רעשים (צלצולים) באוזניים ;בעין, כאב, גרד בעפעפיים

תחושה של  ;וריםטח ;דם בשתן, חוסר שליטה במתן שתן, צבע שתן שאינו רגיל ;שגדון]) וכואבים (גאוט [
תסמינים של רגליים חסרות המנוחה (דחף להזיז  ;התקשות בשדיים, נפיחות בפטמות, מחזורי וסת קשים

 בדרך כלל הרגל, על מנת להפסיק תחושות של חוסר נוחות). חלק אחד של הגוף,



                                                                                                                   

 
 אם התופעות שצוינו לעיל משפיעות עליך בצורה חמורה, עליך ליידע את הרופא.

 
ל בטסיגנה, יתכן כי יהיו לך תוצאות בדיקות דם שאינן תקינות כגון רמת תאי דם נמוכה (תאי במהלך הטיפו

מילאז בדם (תפקוד לבלב), רמה אעדם לבנים, תאי דם אדומים, טסיות דם), רמה גבוהה של ליפאז או 
כה או גבוהה של בילירובין בדם (תפקוד כבד), רמה גבוהה של קראטינין בדם (תפקוד כליות), רמה נמו

גבוהה בדם של אינסולין (הורמון המווסת רמות סוכר בדם), רמה נמוכה או גבוהה של סוכר בדם, רמה 
 גבוהה של שומנים בדם.

 אם אחת מהתופעות שצוינו לעיל משפיעה עליך, עקוב אחר עצת הרופא שלך.
 

 
הוזכרה וואי שלא אם הופיעה תופעת לוואי, אם אחת מתופעות הלוואי מחמירה או שאתה סובל מתופעת ל

 , עליך להתייעץ עם הרופא.זה בעלוןצוינה 
 

דיווח על תופעות לוואי עקב טיפול ”  ניתן לדווח על תופעות לוואי למשרד הבריאות באמצעות לחיצה על הקישור
המפנה לטופס המקוון לדיווח על ) www.health.gov.ilמשרד הבריאות ( שנמצא בדף הבית של אתר“ תרופתי

)th.gov.ilwww.healמשרד הבריאות ( 
 :לקישור י כניסה“תופעות לוואי, או ע

 
https://forms.gov.il/globaldata/getsequence/getsequence.aspx?formType=AdversEffectMedic
@moh.gov.il 

 איך לאחסן את התרופה? .5
ים ו/או תינוקות מנע הרעלה! תרופה זו וכל תרופה אחרת יש לשמור במקום סגור מחוץ להישג ידם של ילד

 כך תמנע הרעלה. ידי-ועל
 אל תגרום להקאה ללא הוראה מפורשת מהרופא.

) המופיע על גבי האריזה. תאריך התפוגה מתייחס exp. dateאין להשתמש בתרופה אחרי תאריך התפוגה (
 ליום האחרון של אותו חודש.

 .C°30 -אין לאחסן מעל ל
 ת.יש לאחסן באריזה המקורית, כדי להגן מלחו

 אין להשתמש באריזה פגומה, או בעלת סימנים של חבלה.
 יש לשמור הרחק מהישג ידם ושדה ראייתם של ילדים.

 
 מידע נוסף: .6

 נוסף על החומר הפעיל התרופה מכילה גם:
• Lactose monohydrate, Crospovidone, Poloxamer 188, Silica colloidal, anhydrous/ 
Colloidal silicon dioxide, Magnesium stearate. 
• Tasigna 150 mg capsule shell: Gelatin, Titanium dioxide (E171), Iron oxide yellow 
(E172), Iron oxide red (E172) and Printing ink: black. 
• Qualitative composition of printing ink: Shellac, Iron oxide black, n-butyl alcohol, purified 
water, propylene glycol, dehydrated ethanol, isopropyl alcohol, ammonium hydroxide. 
• Tasigna 200 mg capsule shell: Gelatin, Titanium dioxide (E171), Iron oxide yellow 
(E172), Printing ink: red, . Iron oxide, black (E 172). 
• Qualitative composition of printing ink a: Shellac, dehydrated alcohol, isopropyl alcohol, 
butyl alcohol, propylene glycol, strong ammonia solution, Iron oxide red (E172), potassium 
hydroxide, purified water. 
• Qualitative composition of printing ink b: Shellac, Iron oxide red (E172), Iron oxide black 
(E172), n-butyl alcohol, purified water, titanium dioxide (E171), propylene glycol, industrial 
methylated spirit, isopropyl alcohol. 
• The printing ink used is ‘Printing ink a’ or alternatively ‘Printing ink b’. 

 
 ג לקטוז מונוהידראט.מ" 117 -מ"ג מכילה כ 150כל כמוסה של טסיגנה 
 מ"ג לקטוז מונוהידראט. 156 -מ"ג מכילה כ 200כל כמוסה של טסיגנה 

 
 כיצד נראית התרופה ומה תוכן האריזה:

 אריזות שבועיות. 4כמוסות. האריזה החודשית מכילה  112מ"ג מכילה  150אריזה חודשית של טסיגנה 



                                                                                                                   

כמוסות. האריזה החודשית מכילה  120ואריזה חודשית מכילה  כמוסות 40מ"ג מכילה  200ימים של טסיגנה  10 -אריזה ל
 ימים. 10 -אריזות ל 3
 

עם  1, בגודל אטום בצבע אדוםג'לטין קשיחות אטומותמ"ג: אבקה לבנה עד צהבהבה בכמוסות  150כמוסות טסיגנה 
 ". BCR"/"NVRהטבעה שחורה על הציר "

 
 0, בגודל אטום בצבע צהוב בהיר ג'לטין קשיחות אטומות סות מ"ג: אבקה לבנה עד צהבהבה בכמו 200כמוסות טסיגנה 

 ". TKI"/"NVRעם הטבעה אדומה על הציר "
 

 בעל הרישום וכתובתו:
 תקווה.-, פתח36נוברטיס ישראל בע"מ, רח' שחם 

 שם היצרן וכתובתו:
 ל, שוויץ.עבור נוברטיס פארמה איי ג'י, בז שוויץ, שטייןשוויץ , בזל נוברטיס פארמה שטיין איי ג'י

 
 פורמט עלון זה נקבע ע"י משרד הבריאות ותוכנו נבדק ואושר.

 .2018ספטמבר 2016ספטמבר  ידי משרד הבריאות בתאריך:-עלון זה נבדק ואושר על
 

 מס' רישום התרופה בפנקס התרופות הממלכתי במשרד הבריאות: 
  33271 84 145מ"ג:  150טסיגנה 
  31681 17 138מ"ג:  200טסיגנה 

 
 ם הפשטות ולהקלת הקריאה, עלון זה נוסח בלשון זכר. על אף זאת, התרופה מיועדת לבני שני המינים.לש
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